—=/ VALTIR

QuadGuard® Elite M10 Wide [69"]

CRASH CUSHIONS

PN 626821

AUGUST 2022



QuadGuard®Elite M10 Wide [69"]

The QuadGuard® Elite M10 Wide has been tested pursuant to American Association of State
Highway and Transportation Officials (“AASHTO”) Manual for Assessing Safety Hardware
(“MASH?”) specifications. The QuadGuard® Elite M10 Wide has been deemed eligible for federal-aid
reimbursement on the National Highway System by the Federal Highway Administration (“FHWA?”).

Product Description
Assembly Manual

VALTIR

15601 Dallas Parkway
Suite 525
Addison, Texas 75001

Warning: The local highway authority, distributors, owners, contractors,
lessors, and lessees are RESPONSIBLE for the assembly, maintenance, and
repair of the QuadGuard® Elite M10 Wide. Failure to fulfill these
RESPONSIBILITIES with respect to the assembly, maintenance, and repair
of the QuadGuard® Elite M10 Wide could result in serious injury or death.

Important: These instructions are for standard assembly specified by the
appropriate highway authority. In the event the specified system assembly,
maintenance, or repair would require a deviation from standard assembly
parameters, contact a Valtir representative. This system has been deemed eligible
by the FHWA for use on the national highway system under strict criteria utilized
by that agency.

This manual must be available to the worker overseeing and/or assembling the product at
all times. For additional copies, contact Valtir directly at (888) 323-6374 or visit Valtir.com.

The instructions contained in this manual supersede all previous versions. The instructions,
illustrations, and specifications are based on the latest QuadGuard® Elite M10 Wide information
available to Valtir at publication. We reserve the right to make changes at any time. Please visit
Valtir.com/Product/QuadGuard-Elite-M10/ to confirm the latest revision.

QuadGuard® is a registered trademark of Valtir, LLC. Part No. 626821
© Valtir, LLC
Valtir.com 1 Revision B August 2022



Table of Contents

LO1UE (o]0 g [T RS T=T AV (ot I @] o ¢= Lo £ T 3
Important INtrodUCLOry NOLES ......cooviii e e e e e e e e 3
S T= 1 1= AR}V ] o L= PSPPSRI 4
Safety RUIES fOr ASSEMDIY ........uiiiiiii e 4
Limitations @nd WarniNgS........cooi ittt e e s e e e e e e e e e e 5
SYSEEM OVEIVIEW ....eviiiiiiiiiiiiiiiiitiiet i aaasaae e aaasaassssasaaassassssasasassaann s nnnnnannnannssssnnsnnes 6
T TS o= o3 ] a1 o] o] 1 o TP 6
SYSIEM COMPONENTS ... e e e e e e e e e e e e e e e et ereeeeeeeaes 7
L= =T od A I =T (o o PSPPSR 11
Recommend TOOIS ... 12
Site Preparation/FOUuNdation ..............uuuuiiiiiiiiii e 14
FoUNdatioN/ANCNOTING ......ooiiiiiiiiiiieeeeeeee ettt eeeeeeeeeeeseeeesaesassssssssessbassssrssasssasssssssnnnenns 15
Valtir Approved Adhesive Anchoring System ... 16
Vertical ANCROIS ... 16
Steel Rebar Anchor Assembly CautioNS ...........uuiiiiiiiiiiiii e 17
(o] yrdo] a] = I\ o o T £ PSSP 18
SYSIEM ASSEMDIY ...t e e e e e e e e e e as 21
QuadGuard® Elite M10 Wide Final Inspection Checklist............cc.ccovveeiiiiiiiii e, 37
Y P Y a1 =T g =Y et Y=o o [ =T o T- 11 R 38
Visual Drive-By INSPECHION .......covieiii e e e 38
Walk-Up INSPECLON ... 38
Maintenance FIOW Chart ..........oooi oo e e e e e e e e e e e e e nnnreeeeeeennns 40
Post-Impact INSIIUCHIONS........oeei e e 41
Parts Ordering Procedure and Drawings ..........oooouuuiiiiiiioiiiiiieeeee e 44
QuadGuard® Elite M10 Wide QGEMTSCVRS8-UBI..........cccovviiiiiieeeiee e 46
Backup Assembly, TENSION Strut  B27528...........uuuuieeeceeeece e 47
Bay 1 Diaphragm Assembly 627506 .........ccccooiiiiiiiiiiie e 48
Standard Diaphragm Assembly = 627506 ...........ccooiiiiiiiiiiiiiiiei e 49
Fender Panel Assembly 608240 ..........ooouuiiiiiiiiiicee e 50
Cylinder AttachmeNnt  B18879 .. ... 51
NOSE ASSEMDIY  B27505.... ... e e e e e e e e e e 52
[ T [T [Tez=1 (o A 0 012 A 53
Monorail ASSEMDBIY  B256B37 .......ccoieeieeeees e 54
TS Concrete Pad 618686 ...........ccooeiiieiiieeeeeeee 55
TS Concrete Pad 8" w/Rebar 618686 ...........ccooiiiiiiiii e 56
TS Concrete Pad 8” wWo/Rebar 618686 ............ueeiiiieeiiiiiiiiiiiieee e 57
31" W-Beam Transition QFEMTSCVR-TWLR......ccoiiii e 58
Thrie-Beam Transition QFEMTSCVR-TTLR ..., 59
4” Safety Shape Transition QFEMTSCVR-TALR ... 60
4” Safety Shape Flared Transition QFEMTSCVR-TALRF .......ccooiiiiiiiiiieeeeeeen 61
6” Single Slope Transition QFEMTSCVR-TOLR........ccccuviiiiiiiieiiiieee e 62
6” Single Slope Flared Transition QFEMTSCVR-TOLRF ........ccooiiiiiieeeeen 63
End Shoe Transition QFEMTSCVR-ESLR........ccomiiiiiii e 64

Valtir.com 2 Revision B August 2022



Customer Service Contacts

Valtir is committed to the highest level of customer service. Feedback regarding the QuadGuard®
Elite M10 Wide system, its assembly procedures, supporting documentation, and performance is
always welcome. Additional information can be obtained from the contact information below:

Valtir:

Telephone: (888) 323-6374 (USA)
P ' +1 312 467 6750 (International)
Contact Link Valtir.com\Contact

Important Introductory Notes

Proper assembly of the QuadGuard® Elite M10 Wide system is critical to achieve performance
that has been evaluated and deemed eligible by the FHWA per AASHTO MASH criteria. These
instructions should be read in their entirety and understood before assembling the QuadGuard®
Elite M10 Wide. These instructions are to be used in conjunction with the assembly of
QuadGuard® Elite M10 Wide and are for standard assemblies only as specified by the applicable
highway authority. If you need additional information, or have questions about the QuadGuard®
Elite M10 Wide, please contact the highway authority that has planned and specified this
assembly and, if needed, contact Valtir Customer Service. This product must be assembled in
the location specified by the appropriate highway authority. If there are deviations, alterations, or
departures from the assembly protocol specified in this manual, the device may not perform as
tested.

Important: DO NOT use any component part that has not been specifically
approved for this system during the assembly or repair of this system.

This product has been specified for use by the appropriate highway authority and has been
provided to that user who has unique knowledge of how this system is to be assembled. No
person should be permitted to assist in the assembly, maintenance, or repair of this system that
does not possess the unique knowledge described above. These instructions are intended for an
individual qualified to both read and accurately interpret them as written. These instructions are
intended only for an individual experienced and skilled in the assembly of highway products that
are specified and selected by the highway authority.

A manufacturer’s drawing package will be supplied by Valtir upon request. Each system will be
supplied with a specific drawing package unique to that system. Such drawings take precedence
over information in this manual and shall be studied thoroughly by a qualified individual who is
skilled in interpreting them before the start of any product assembly.

Valtir.com 3 Revision B August 2022



Safety Symbols

This section describes the safety symbols that appear in this QuadGuard® Elite M10 Wide manual.
Read the manual for complete safety and assembly information.

Symbol Meaning

Safety Alert Symbol: Indicates Important, Caution, Warning, or Danger. Failure
to read and follow the Important, Caution, Warning, or Danger indicators could
result in serious injury or death to workers and/or bystanders.

Warning: Read safety instructions thoroughly and follow the assembly directions
and suggested safe practices before assembling, maintaining, or repairing the
QuadGuard® Elite M10 Wide. It is the responsibility of the installer to follow the
instructions contained in this manual. Failure to comply with these warnings could
result in increased risk of serious injury of death in the event of a vehicle impact.

Important: Please keep up-to-date instructions for later use and reference by
anyone involved in the assembly of the product.

Safety Rules for Assembly

* Important Safety Instructions *

This manual must be kept in a location where it is readily available to persons who are skilled and
experienced in the assembly, maintenance, or repair of the QuadGuard® Elite M10 Wide.
Additional copies of this manual are available from Valtir by calling (888) 323-6374 or by visiting
Valtir.com/Product/QuadGuard-Elite-M10/. Please contact Valtir if you have any questions
concerning the information in this manual or about the QuadGuard® Elite M10 Wide.

Warning: It is the responsibility of the installer to use appropriate safety
precautions when operating power equipment, mixing chemicals, and when
moving heavy equipment or QuadGuard® M10 Wide components. Safety articles
including but not necessarily limited to work gloves, eye protection, safety-toe
shoes, and back protection should be used.

Warning: It is the responsibility of the installer to use all safety measures
incorporating appropriate traffic control devices specified by the highway authority.
These measures must be used to protect all personnel while at the assembly,
maintenance, or repair site.

Warning: Use only Valtir parts on the QuadGuard® Elite M10 Wide for assembly,
maintenance, or repair. The use of component parts not specified herein is strictly
prohibited. The QuadGuard® Elite M10 Wide assembled with Valtir parts has been
tested, approved, and accepted for state use by the FHWA. A QuadGuard® Elite
M10 Wide Assembly using parts other than those specified herein has not been
tested, approved, or accepted for state use by the FHWA. Failure to follow this
warning could result in increased risk of serious injury or death in the event of a
vehicle impact.

Valtir.com 4 Revision B August 2022



Limitations and Warnings

Pursuant to MASH “Recommended Procedures for the Safety Performance of Highway Safety
Features”, Valtir contracts with FHWA approved testing facilities to perform and evaluate crash
tests to prepare a crash test results report. Valtir is then able to submit a Request for Federal Aid
Reimbursement of Safety Hardware Devices to the FHWA for review.

The QuadGuard® M10 Wide has been deemed eligible by FHWA as meeting the requirements
and guidelines of MASH. These tests evaluate product performance defined by AASHTO
involving lightweight cars (approx. 2420 Ib. [1100 kg]) and full size pickup trucks (approx. 5000
Ib. [2270 kg]). A product can be certified for multiple Test Levels. The QuadGuard® M10 Wide is
certified to the Test Level(s) as shown below:

Test Level 3: 62 mph [100 kph]

These AASHTO directed tests are not intended to represent the performance of systems
when impacted by every vehicle type or every impact condition existing on the roadway.
This system is tested only to the test matrix criteria of MASH as approved by FHWA.

Valtir expressly disclaims any warranty or liability for injury or damage to persons or property
resulting from any impact, collision or harmful contact with products, other vehicles, or nearby
hazards or objects by any vehicle, object or person, whether or not the products were assembled
in consultation with Valtir or by third parties.

The QuadGuard® Elite M10 Wide is intended to be assembled, delineated, and maintained within
specific state and federal guidelines. It is important for the highway authority specifying the use
of a highway product to select the most appropriate product configuration for site specifications.
The customer should be careful to properly select, assemble, and maintain the product. Careful
evaluation of site layout, traffic speed/type, direction, and visibility are some of the elements that
require evaluation by the highway authority in the selection of a highway product. For example,
curbs could cause an untested effect on an impacting vehicle.

After an impact occurs, the debris from the impact should be removed from the area immediately
and the specified highway product should be evaluated and restored to its original specified
condition or replaced as the highway authority determines as soon as possible.

Warning: Do not assemble, maintain, or repair the QuadGuard® Elite M10 Wide
until you have read this manual thoroughly and completely understand it. Please
contact Valtir if you do not understand these instructions (p. 3).

Warning: Itis the responsibility of the installer to ensure that all Danger, Warning,
Caution, and Important statements within the QuadGuard® Elite M10 Wide manual
are completely followed. Failure to follow this warning could result in serious injury
or death in the event of a collision.

Valtir.com 5 Revision B August 2022



System Overview

The QuadGuard® Elite M10 Wide is a potentially reusable, re-directive, non-gating crash cushion
for roadside features of 69” [1,753 mm]. It consists of energy-absorbing high density polyethylene
cylinders surrounded by a framework of Quad-Beam Panels.

Important: Valtir makes no recommendation whether use or reuse of any
part of the system is appropriate or acceptable following an impact. It is the
sole responsibility of the project engineer and/or the local highway authority
and its engineers to make that determination. It is critical that you inspect
this product after assembly is complete to make certain that the instructions
provided in this manual have been strictly followed.

The QuadGuard® Elite M10 Wide utilizes three types of Cylinders in a “staged” configuration that
are designed and tested to address vehicles as defined by MASH for both lighter cars and heavier,
high center-of-gravity vehicles.

Impact Performance

The 8 Bay QuadGuard® Elite M10 Wide has successfully passed MASH requirements stipulated
for Test Level 3 tests with both the light car and pickup trucks at speeds of up to 62 mph [100
kph] at angles up to 25 degrees.

During head-on impact testing, within MASH criteria, the QuadGuard® Elite M10 Wide has been
shown to telescope rearward to absorb the energy of impact. When impacted from the side, within
the applicable MASH criteria, it has been shown to redirect the vehicle back toward its original
travel path and away from the highway feature.

Warning: lItis the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that the delineation used for the QuadGuard®
Elite M10 Wide meet all federal, state, specifying agency, and local specifications.

Warning: lItis the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that the QuadGuard® Elite M10 Wide meets
all appropriate Manual on Uniform Traffic Control Devices (“MUTCD”) and local
standards.

> >

Inspect Shipping

Check the received parts against the shipping list supplied with the system before deploying the
QuadGuard® Elite M10 Wide. Make sure all parts have been received (pp. 7 - 11).

Important: The manufacturer’s drawing package supplied with the QuadGuard®

Elite M10 Wide must be used with these instructions for proper assembly and
should take precedence over these general instructions.

Warning: Do NOT modify the QuadGuard® Elite M10 Wide in any way.

> P

Valtir.com 6 Revision B August 2022



System Components

Below is a list of system components that may be used in your particular QuadGuard® Elite M10
Wide configuration. Verify parts delivered and system details with the BOM (Bill of Materials) and
system drawings shipped with your system. Please call Valtir if you have any system questions

(p. 3).

Note: Components are not shown to scale.

Tension Strut Backup 69”

Diaphragm Assembly, QG Elite M10

627531

619120 - Varies

Panel, Side, QG, Wide

Panel, Fender, QG

Hinge Plate, Fender Panel

611900

611832

610172

Extension, Backup, M10, QGE

Extension, Diaphragm, Angle

Monorail Guide

618536

618526

611368

Valtir.com

Revision B August 2022




Monorail, One Bay, QG

&

Monorail, Three Bays, QG

/

End Cap, Monorail, QG

611370

611379

608136

FIt St 3/16X2X13, W/ Holes

e

Die Spring, 1 1/2 ODX3/4X6

&

Mushroom Washer

618652

117458

617045

Clamp, Nose Belt

Nose Cylinder Plate

606330

612253

Belt Nose Assy QGE, 69

=

Nose Belt

N\

Hit Indicator Assembly

618870

605108

610237

Washer, 1/4X1

-

Washer, Flat 1/2X1 3/8

0

Washer, Flat, 5/8X1 3/4

118013

118009

003300

Valtir.com

Revision B August 2022




Washer, Flat, 3/4X2

Q

Washer, Lock, 3/8

O

Washer, Lock 1/2

118027

118092

118082

Washer, Lock, 5/8

Washer, Lock, 3/4

Nut, Hex 3/8, G2

118100

118089

115960

Nut, Hex 1/2

@

Rail Nut, Hex, 5/8

Nut, Hex, 5/8, AS63A

115939

003340

003354

Nut, Heavy Hex, 3/4

Q

Screw, HWH, 1/4X1, Tap

&

Bolt, Hex, 3/8X3 1/2, AT, G5

003704

116891

113612

Bolt, Hex, 1/2X1, G5

¥

Bolt, Hex 1/2X3, G2

/

Rail Bolt, 5/8X2, A307

113467

113476

003400

Valtir.com

Revision B August 2022




Bolt, Hex, 5/8X3 1/2, G5

Bolt, Hex, 5/8X4, G5

v

Bolt, Hex, 5/8X5”, G5

113660

113666

113667

Flat Screw 5/8X8 1/2,G8

Bolt, Hex 5/8X9 A325

v

Bolt, Hex, 3/4X2, G8

116879

004489

113555

Bolt, Hex,3/4X5,G5,G

v

Stud, 3/4X6 1/2, G5

7~

Stud, 3/4X7, G5

113573

117540

117542

Cylinder Nose, HDPE, 28X20

Cylinder ME1 MASH

/

Cylinder ME2 MASH

606689

618538

618649

Cylinder Assy ME3 MASH

Cylinder Segment, 18X9 1/2

&

Tel 1 3/4X1 3/4X12GA, G, 10”

618702

627504

615756

Valtir.com

10

Revision B August 2022




Adhesive, HY200, Hilti Anchor Kit, Hilti 3/4X7 Tel 2X2X12GA, H2S, G, 10”

118710 619316 615765

Select Transition

Important: A proper Transition Panel or Side Panel must be used on each side
of the Backup. A Side Panel is not needed when a Transition Panel is used.
Several types of transitions are available for use with the QuadGuard® Elite M10
Wide (Figures 1 — 6). The correct Panel(s) to use will depend on the direction of
traffic and what type of barrier or road feature the QuadGuard® Elite M10 Wide is
shielding. Contact Customer Service for any transition questions (p. 3).

Figure 1 Figure 2

No Transition Safety Shape Barrier
(Unidirectional only)

Figure 3

Figure 4
Single Slope Offset

Vertical Barrier

Valtir.com 11 Revision B August 2022




Figure 5
Quad to Thrie-Beam

™~

Figure 6
Quad to W-Beam Guardrail

Recommend Tools

Documentation

e Manufacturer's Assembly Manual
e Manufacturer’'s Drawing Package
Personal Protective equipment

e Eye Protection
e Gloves
e Safety Toe Shoes

Valtir.com 12

Revision B August 2022



Cutting equipment

Rotary Hammer Dirill

Rebar cutting bit

Concrete drill (Double Fluted*) bits —7/8” [22 mm]
Grinder, Hacksaw or Torch (optional)

Drill motor

Drill bits 1/16” through 7/8”

Important: Valtir recommends using Double Fluted drills to achieve required
tensile strength when assembling the approved anchoring system.

Hammers

e Sledgehammer
e Standard hammer

Wrenches

Heavy duty impact wrench

Standard adjustable wrench

1/2" drive Sockets: 9/16", 11/16", 3/4", 15/16", 1 1/8", 1 1/4"
1/2" drive Deep Sockets: 15/16", 1 1/4"

1/2" drive Ratchet and attachments

1/2" drive Breaker Bar - 24" long

1/2" drive Torque Wrench: 200 ft.-Ibf.

Crescent Wrench: 12” [300 mm]

Allen Wrench: 3/8”

Impact Wrench: 1/2"

Miscellaneous

Traffic control equipment

Lifting and moving equipment - Minimum 5,000 Ib. capacity required
Air Compressor (100 psi) and Generator (5 kW)

Pry bar

Drift pin 300 mm [127]

Center punch

Tape measure 25’ [7.5 m]

Chalk line

Concrete marking pencil

Nylon bottle brush for cleaning 7/8” drilled holes

Rags, water, and solvent for touch-up

Chain, 3/8” grade 40, 20’ [6 m] with 1/2” [13 mm] hooks
Acetylene torch

Note: The above list of tools is a general recommendation and should not be considered
a complete list. Depending on specific site conditions and the complexity of the assembly
specified by the appropriate highway authority, the required tools may vary. Decisions as
to what tools are needed to perform the job are entirely within the discretion of the
specifying highway authority and the authority’s selected contractor performing the
assembly of the system at the authority’s specified assembly site.

Valtir.com 13 Revision B August 2022



Site Preparation/Foundation

A QuadGuard® Elite M10 Wide should be assembled only on an existing or freshly placed and
cured concrete foundation (4000 psi [28 MPa] minimum). Location and orientation of the concrete
base and attenuator must comply with project plans or as otherwise determined by the resident
project engineer.

Recommended dimension and reinforcement specifications for new concrete foundations are
provided in Valtir Concrete Foundation drawing, supplied with the system. The system may be
assembled on a non-reinforced concrete roadway (minimum 8” [203 mm] thick). Assembly cross-
slope shall not exceed 8% and should not twist more than 2% over the length of the system; the
foundation surface shall have a light broom finish.

8% (5°) (12:1)
MAXIMUM
— AN

LEVELING PAD
(SHOWN EXAGGERATED FOR
CLARITY)

Figure 7
Cross-Slope

Caution: Accurate placement of all steel rebar is critical to avoid interference with
the concrete anchor bolts.

Warning: Location of the Backup in relation to nearby objects will affect the
operation of the attenuator. Upon impact, the Fender Panels telescope rearward
and extend beyond the rigid Backup as much as 25” [635 mm)]. Position the Backup
so that the rear ends of the last Fender Panels are a minimum of 25” [635 mm]
forward of objects that would otherwise interfere with movement of the rearmost
Fender Panels. Failure to comply with this requirement is likely to result in system
performance which has not been crash tested pursuant to MASH criteria and may
also cause component damage which will necessitate maintenance or
replacement of the system.

Warning: It is the responsibility of the installer to ensure proper site grading for

the QuadGuard® Elite M10 Wide as directed by the state or specifying agency
pursuant to the AASHTO Roadside Design Guide.

Valtir.com 14 Revision B August 2022



Foundation/Anchoring

Warning: lItis the responsibility of the local DOT or appropriate highway authority
to ensure that this assembly conforms to the AASHTO Roadside Design Guide.

Warning: It is the responsibility of the installer to ensure that your assembly
procedure meets all appropriate Occupational Safety and Health Administration
(“OSHA”) and local standards.

Asphalt Installations
Warning: QuadGuard® Elite M10 Wide has not been tested on asphalt.

Concrete Installations

Recommended dimension and reinforcement specifications for new concrete pads can be found
on the standard drawings.

The QuadGuard® Elite M10 69” may be installed on any of the following foundations using the
specified anchorage:

Foundation A: Reinforced Concrete Pad or Roadway
Foundation: 6" [152 mm] (reinforced) with Anchor Block minimum thickness P.C.C.
Anchorage: Approved adhesive with 7” [178 mm] studs 5 1/2” [140 mm] embedment

Foundation B: Reinforced or Non-Reinforced Concrete Pad or Roadway

Foundation: 8" [203 mm] minimum thickness P.C.C.
Important: To prevent sliding during impact, the pad must be placed against or
tied to an existing structure. Additional below grade supports may also be
necessary as the project engineer directs.)

Anchorage: Approved adhesive with 77 [178 mm] studs 5 1/2” [140 mm] embedment

Valtir.com 15 Revision B August 2022



Valtir Approved Adhesive Anchoring System

A Valtir approved adhesive anchoring system is required to securely anchor crash cushions. Each
approved adhesive kit contains adhesive, studs, nuts and washers. Both vertical and horizontal
assemblies are possible using an approved adhesive anchoring system.

Vertical Anchors

Note: Read all Valtir approved adhesive instructions before starting.

1) Prepare the Concrete Foundation

Warning: Do not allow anchoring adhesive to contact skin or eyes. See material
safety data sheet supplied with adhesive kit for first-aid procedures. Use only in
well-ventilated area. Do not use near open flame.

Warning: It is the responsibility of the installer to maintain a safe work area
including the use of standard work zone safety equipment & PPE: gloves, safety-
toe shoes, and eye / ear protection.

The anchor bolts (studs) that anchor the QuadGuard® Elite M10 Wide Backup and/or Monorail
sections to the concrete foundation must be those shipped in the kit or of high strength steel
(120,000 psi [830 MPa] minimum tensile strength or equal). These studs must be set in
minimum 4000 psi [28 MPa] concrete. Allow the concrete to cure a minimum of seven days
before applying anchoring adhesive.

2) Drill Boreholes

Caution: It is the responsibility of the installer to consult OSHA silica
respiratory standard 29 CFR 1910.134 for debris removal from borehole(s)
and use Valtir approved adhesive to achieve optimum tensile strength. Do
not use diamond drill bits for drilling boreholes.

Use the Monorail(s) and Tension Strut Backup as drilling templates. Use a rotary hammer drill
to drill the boreholes 7/8” [22 mm] diameter to the recommended depth. See the approved
adhesive instructions provided with adhesive kit. Check ensure each borehole is drilled to the
proper depth and aligned with the part to be anchored per Anchoring Information table.

A 0 0 AtIC
Stud Size: | Orientation Bit Size Minimum Depth Torque Medium
3/4X6 1/2" | Horizontal | 7/8” [22 mm] 5 1/4” [133 mm] Manugﬂ?ﬁg;’,‘: Spec | Concrete
3/4X7" Vertical | 7/8”[22 mm] 5 3/4” [146 mm] Manugﬂ?ﬁg‘;’,‘; Spec | Concrete

3) Clean the Boreholes

Blow the concrete dust from the borehole using (90 psi) oil-free compressed air. Thoroughly
brush the borehole with a 7/8” diameter steel bristle tube brush and then blow it out again. If
the borehole is wet, completely flush it with water while brushing and then blow it clean to
remove all water using oil-free compressed air.

Note: Use of the Valtir approved vacuum drilling equipment is authorized to replace the blowing
and brushing requirement of Step 3.

Valtir.com 16 Revision B August 2022




4) Apply Approved Adhesive
Fill the borehole 100% full.

Caution: Fill borehole 100% full so it is even with the pavement surface per the
adhesive manufacturer’s instructions.

5) Add the Washers and Nuts

Place a flat washer onto the stud then thread a nut on until the end of
the stud is flush with the nut (Figure 8).

6) Insert Studs in Boreholes and Wait for Adhesive to Cure

Push the stud down through the part to be anchored and into the
borehole.

Warning: Do not disturb or load the stud until the approved
adhesive material has fully cured (reference instructions
supplied with the approved adhesive kit).

Figure 8
Anchor Application
(Before Applied Torque)

7) Torque the Nuts

Once the adhesive has fully cured, torque the nut to the adhesive manufacturer's
recommended values.

Steel Rebar Anchor Assembly Cautions

If steel rebar is encountered while drilling an anchor bolt borehole, apply one of the following
solutions:

A) Use a rebar drill bit for the rebar only and then switch back to the concrete bit to finish
drilling into the underlying concrete until the proper borehole depth is reached.

Caution: Do not drill through rebar without first obtaining permission to do so
from the project engineer.

B) Drill a new borehole down at an angle past the rebar to the proper depth. Anchor the stud
by completely filling both boreholes with an approved adhesive.

Valtir.com 17 Revision B August 2022



Horizontal Anchors

The horizontal approved adhesive kit is the same as the vertical kit.

Caution: Fill borehole 100% full so it is even with the vertical concrete surface
per manufacturer’s instructions.

1) Follow the instructions supplied with your approved adhesive kit
Apply approved adhesive to each anchor per instructions.

2) Add the Washers and Nuts
Put washer and nut on stud so the nut is flush with end of stud.

3) Insert each Stud with Washer and Nut into Borehole

Push stud with washer and nut into borehole.

Important: The stud should be flush with the top of the nut in both vertical and
horizontal applications prior to tightening (Figure 9).

i ) CORRECT

{TIATID - INCORRECT

Figure 9
Horizontal Application
(Before Applied Torque)

Caution: Do not disturb or load the stud until the approved adhesive material has
hardened (reference approved adhesive kit instructions for hardening times).

4) Torque the nuts

Once the adhesive has fully cured, torque nut(s) to the approved adhesive manufacturer’'s
specification.

Valtir.com 18 Revision B August 2022



Figure 11 Elevation View

KEY

1) Backup

2) Quad-Beam Fender Panel
3) Belt Nose

4) Cylinder

5) Diaphragm

6) Monorail

7) Hit Indicator

Valtir.com 19

Revision B August 2022



How to Determine Left/Right

To determine left from right when ordering parts, stand in front of the system facing the hazard.
Your left is the system’s left and your right is the system’s right.

Figure 12
Left/Right

Counting the Number of Bays

One Bay consists of one Diaphragm, two Fender Panels, etc. The Nose Assembly is not
considered a Bay (Figure 13).

Diaphragm

Fender Panels

Figure 13
Number of Bays (8 Bay System Shown)

Valtir.com 20 Revision B August 2022



Luada ard® B U B g
Width 8 Bay - 62 mph [100 kph]
69” [1,753 mm] QM10069E

The nominal width of the Tension Strut Backup is the width between Side panels behind the
Backup (Figure 14). The outside width of the system is approximately 6” [152 mm] to 9” [229 mm]
wider than this measurement. The width of the system is not the same as the width of the Backup.

Figure 14
Width of System with Tension Strut Backup

System Assembly

69” [1753 mm]

Figure 15

Note: The Drawing Package supplied with the QuadGuard® Elite M10 Wide must be used with
these instructions for proper assembly and should take precedence over these general
instructions.

1) Determine Transition Type with Tension Strut Backup
The QuadGuard® Elite M10 Wide uses a Tension Strut Backup.

A Transition Panel or Side Panel must be used on each side of the Backup. A Side Panel is
not needed when a Transition Panel is used. Several types of transitions are available for use
with the QuadGuard® Elite M10 Wide.

Valtir.com 21 Revision B August 2022



D.

Figure 16
Tension Strut Backup

Locate the centerline of the system by measuring the proper offset from the hazard. See
the drawing package supplied with the system.

Mark the centerline of the system with a chalk line.

Mark a construction line parallel to the center line and offset 6.5” [165 mm] to one side
as shown in Figure 17.

The edge of the Monorail will be placed on this line.

Note: The concrete pad must comply with the manufacturer's drawing package supplied with
the system.

Warning: Only Strong Soil, AASHTO M147 with static performance >90% is to
be used with the assembly of a transition in soil.

Warning: Location of system with respect to the hazard is critical and dependent
on the type of Transition Panel used. See the project plans supplied with the
system for details.

|

CENTERLINE OF SYSTEM

CONSTRUCTION LINE

e e st . it it £ it i s et - s

Figure 17
(Top view of concrete pad)
Locating Construction Line

Valtir

.com 22 Revision B August 2022



2) Anchor the Backup and Monorail

See Figure 18 (showing Backup Assembly) and Figure 20 (showing Monorail deployment).
Also refer to the drawing package and the approved anchoring instructions (p. 16).

Warning: Location of the system is critical and dependent on the type of
Transition Panel used. Consult project plans supplied by the applicable highway
authority with the system for details.

Step 1. Tension Strut Backup Assembly (Figure 18)

Locate the Backup and Monorail on the pad with the side of the Monorail on the
construction line (Figure 20). Verify that applicable Transition Panels fit properly before
anchoring the Backup. Drill 7/8” [22mm] diameter by 5 3/4” [146 mm] deep anchor holes
in the pad using the Backup as a template. Do not drill through pad. Anchor the Backup
to the concrete pad using approved adhesive kits (p. 16).

APPROVED ADHESIVE
WITH 3/4X7 ANCHOR

Figure 18
Anchoring Tension Strut Backup to Foundation

Step 2. Monorail Assembly

Locate the Monorail on the construction line as shown in the Monorail Assembly drawings.
Drill 7/8” [22mm] diameter by 5 3/4” [146 mm] deep anchor holes using the Monorail as a
template (Figure 20). Do not drill through the pad. Anchor each Monorail section using the
provided approved adhesive kits (p. 16). It is important to attach each segment of Monorail
in alignment from the back to the front of the system (x1/4” [6 mm]).

Warning: Improper alignment at the Monorail Splice Joints will prevent proper
system collapse during an impact.

Warning: Every hole and slot in Backup and Monorail must have an approved
adhesive stud anchoring it.

Valtir.com 23 Revision B August 2022



ANCHOR

NUT —- t
D CAUTION: 1 1/2” [38 mm]
WASHER - [~ MAXIMUM STUD HEIGHT
AN
ROADWAY BACKUP OR MONORAIL
Figure 19

Proper Stud Height

4” [100 mm] TENSION STRUT BACKUP

e —

CENTERLINE 3/4X7 STUD

e eeses poes s P [*) /CONSTRUCTION LINE

CONCRETE PAD MONORAIL

Figure 20
Backup and Monorail Placement for Tension Strut Backup

Top surfaces
must be flush

o

Tongues must be
Fully Inserted

= Detail A
ME ,"—“\/_ and Flush
i g P

o)

D ’ \"

Figure 21

Rail Height and Alignment Detail A

Valtir.com 24 Revision B August 2022



3) Attach Side Panels / Transition Panels to Backup Assembly

Attach the Transition Panel or Side Panel as appropriate to each side of the Backup. Refer to
Figure 22 and the drawing package for more information.

Note: A Side Panel is not needed when a Transition Panel is used.

BACKUP W/DECALS

/ HINGE PLATE
5/8 RAIL NUT (LARGE)
SN

5/8X4 HEX BOLT

L T
T,
[
e

.o
oy
-----

3/8X3 1/2 HEX BOLT

DIAGONAL BRACE (INNER)
3/8 LOCK WASHER

3/8 HEX NUT
5/8 LOCK WASHER

5/8 RAIL NUT (SMALL)
DIAGONAL BRACE (OUTER)
WIDE SIDE PANEL

5/8X2 RAIL BOLT

Figure 22
Side Panel/Transition Panel Attachment

Valtir.com 25 Revision B August 2022



4) Attach Monorail Guides

Attach Monorail Guides to Diaphragms as shown in Figure 23, and the Diaphragm Assembly
drawing (p. 49).

DIAPHRAGM

3/4 LOCK WASHER

S
3/4 HEX NUT

®®

Figure 23
Monorail Guide Attachment One Side

Valtir.com 26 Revision B August 2022



5) Deploy Diaphragms

Orient a Diaphragm so that the front face of the Quad-Beam shape faces toward the Nose of
the system as shown in Figure 24. Slide one Diaphragm all the way to the Backup to ensure
the system is able to collapse properly during impact. Once this has been verified, slide the
Diaphragm forward to approximately 32" [813 mm] in front of the Backup. Orient and slide all
Diaphragms onto Monorail and position each approximately as shown below (Figure 25).

) = TOWARD NOSE

BACK - |°| FRONT

," QUAD-BEAM

Figure 24
Diaphragm Orientation

36” [915 mm] (Typical) 36” [915 mm] (Typical) 72” [1830 mm] (Typical)
! |

Figure 25
Diaphragm spacing

6) Attach End Cap
Attach End Cap to the Monorail as shown in Figure 26 and the Monorail Assembly drawing.

<. “>_ MONORAIL
N SN Ny 5/8 LOCK WASHER
NN X,
e D E]& p®
¥ | 2\  \
5/8X3 1/2 G5 HEX BOLT " X
by
SN
5/8 HEX NUT (SMALL)
END CAP
Figure 26

End Cap Attachment
Valtir.com 27 Revision B August 2022



7) Cylinder Attachment

All QuadGuard® Elite M10 Wide systems utilize three Cylinder types. Bay 1 contains a
Cylinder with ME1 stenciled on the outer surface. The Nose Assembly contains a single
walled 28” outside diameter Cylinder with QEN stenciled on the surface. All remaining Bays
have Cylinders with ME2 or ME3 stenciled on the outer surface.

Warning: Placing the wrong Cylinder in the nose or any Bay may result in
unaccepted crash performance as described in MASH.

8) Attach Rear Most ME3 Cylinder

With Backup Extension in place, position a ME3 Cylinder so it is centered on the mounting
holes. Fasten Cylinder to Backup using 3/4X5” hex bolts, hex nuts, and bar washers. Tighten
ME3 Cylinder to Backup. Slide the next Diaphragm against the Cylinder so no gaps exist
between the Backup, Cylinder, and Diaphragm. Tighten all fasteners.

BACKUP EXTENSION

FLT ST 3/16X2X13,W/HOLES,G

3/4 HEX NUT
ME3 CYLINDER ASSEMBLY

3/4X5 HEX BOLT

Figure 27
Typical Backup ME3 Cylinder Assembly

Valtir.com 28 Revision B August 2022



9) Attach Remaining ME3 Cylinders

Continue attaching the ME3 Cylinders to Diaphragms using 3/4X9” hex bolts, hex nuts and
bar washers. Remove any clearance between the ME3 Cylinders and Diaphragms as you
work forward from the Backup. Tighten all fasteners.

Important: Diaphragm Extensions must be in place before Cylinder attachment.

10) Attach the ME2 Cylinders
Attach ME2 Cylinders in the same way as ME3 Cylinders. Tighten all fasteners.

Important: Diaphragm Extensions must be in place before Cylinder attachment.

16X2X13 FLT ST W/HOLE
3116 3 ST WHOLES ME3 CYLINDER ASSEMBLY

DIAPHRAGM EXTENSION
3/4 HEX NUT =

3/16X2X13 FLT ST W/HOLES

3/4X9 HEX BOLT

Figure 28
Typical ME3 Cylinder Mounting

Valtir.com 29 Revision B August 2022



11) Attach the ME1 Cylinder in Bay 1

3/16X2X13 FLT ST W/HOLES

ME2 CYLINDER ASSEMBLY

3/4 HEX NUT
DIAPHRAGM EXTENSION

ME1 CYLINDER ASSEMBLY

3/16X2X13 FLT ST W/HOLES
3/4X9 HEX BOLT

Figure 29
Typical ME1 to ME2 Mounting

Valtir.com 30 Revision B August 2022



12) Attach Nose Cylinder

Attach the Nose Cylinder using two 5/8” bolts rods through the Nose Cylinder Plate, Nose
Cylinder, and Diaphragm (Figure 30). Secure each 5/8” hex bolt with flat washers, lock

washers, and hex nuts. Tighten all fasteners.
5/8X9 HEX BOLT

IAPHRAGM EXTENSION
\ SR

N

QEN CYLINDER ASSEMBLY

5/8X3 1/2 HEX BOLT

5/8 ASSEMBLY FASTENERS

Figure 30
Attach Nose Cylinder to First Diaphragm

13) Attach Hinge Plates to Diaphragm

Orient Hinge Plate with holes rearward and hinges toward the front. Insert 5/8X4” hex bolts
through all hinges. Secure each bolt with 5/8” lock washer and hex nut (Figure 31). (Typical
three places per side on all Diaphragms) The First Diaphragm has additional Cylinder
Segments fastened with 5/8” heavy hex nuts, flat washers and 5/8X5” hex bolts (Figure 32).

See pages 48 and 49 for additional information.

5/8 HEX NUT 5/8 HEX NUT CYLINDER SEGMENT
N @,
5/8 LOCK WASHER 5/8X13/4 O 5/8X5 G5 HEX BOLT
V1o WASHER ¢ -

5/8X4 HEX BOLT

)
0 o
o
S
S
v
SEE FIGURE 19 N
Figure 31 - Hinge Plate Diaphragms 2-6 Figure 32 - Hinge Plate 15t Diaphragm
31 Revision B August 2022

Valtir.com



14) Fender Panel Attachment

Starting at the Backup and working forward, assemble Left and Right Fender Panels as shown
in Figure 34.

Step 1.  Place the Fender Panel so that the center hole of the rearward Diaphragm is lined
up with the approximate center of the slot in the Fender Panel.

Attach the Mushroom Washer Assembly as shown in Figure 35 but do not torque at
this time. (This helps to balance the Fender Panel.)

Step 2.  Slide the Fender Panel forward until the holes in the Fender Panel line up with the
holes in the forward Diaphragm.

Step 3.  Use a drift pin to align the center hole of the Fender Panel with the center hole of
the Diaphragm.

Step 4.  Attach the front of the Fender Panels to the next Diaphragm using two rail bolts
and large rail nuts per side. Use only the top and bottom holes; leave the center
hole open until the next Fender Panel is attached.

1.25” [32 mm] 947 [24 mm]
/ /// \‘ \“ ;\\ i/ \
\ ) ) : 1

Rail Nut Hex Nut

Figure 33
Rail Nuts are Oversize

Note: Do not mix the 5/8” rail nuts (large) with the 5/8” hex nuts (small) (Figure 33).
1 1/40DX3/4X6 DIE SPRING

5/8 RAIL NUT

MUSHROOM WASHER
5/8X5 G8 FLAT SCREW

5/8X2 RAIL BOLT

Figure 34
Fender Panel Assembly

Valtir.com 32 Revision B August 2022



Note: Mushroom Washers lay flat against the Fender Panel as shown below. Mushroom Washer
Stand-off must be seated completely through slot (Figure 35).

FENDER PANEL ~ STAND-OFF

=\
MUSHROOM V
WASHER —_|
CORRECT INCORRECT

Figure 35

Continue attaching Fender Panels until you reach Diaphragm No. 1 (Figure 36).

DIAPHRAGM #1

[E
ME2
ME2
MEL

ME3
==

P P Hhp gj A h fh i
o ([Tel [ Tel] 7 [ i )
b —F—dFb I3 up 0P ap qp

ME2 ME1 QEN

ME3

Figure 36
Diaphragm No. 1 & Cartridge Placement

15) Belt Nose Assembly

a.

Using 5/8X5” hex bolts, 5/8X1 3/4” flat washers, and 5/8” hex nuts, attach Fender
Panels to Diaphragm Hinge Plates on three places per side (Figure 37 and 38). Tighten
all fasteners.

. Thread additional 5/8” nuts onto the 5/8X5” hex bolts. Slide 5/8X1 3/4" flat washers onto

bolts (three places per side). Adjust the nuts so the outside of the washers are even
with the Fender Panel humps (Figure 37).

c. Place Belt Nose over Diaphragm/Fender Panel attachment bolts.

d. Align holes in Belt Clamps with bolts and place onto bolts against belt.

Valtir.com

. Secure with 5/8X1 3/4” washers and 5/8” hex nuts in three places per side. Adjust Belt

Nose Assembly so belt height is 32.0” above grade. Tighten all fasteners.

Complete Belt Nose Assembly by attaching Belt to Nose Cylinder with 1/2X3” hex bolt,
1/2” washer, lock washer, and hex nut.

33 Revision B August 2022



The Nose can be delineated to comply with local codes (chevron, reflectorized sign, etc.).

Warning: Placing the wrong type Cylinder in the Nose or any Bay will result in
unacceptable crash performance as described in MASH.

WASHER TO BE FLUSH WITH 5/8X5 G5 HEX BOLT

FENDER PANEL HUMPS
— HINGE PLATE

NOSE BELT CLAMP

NOSE BELT

\
. o
HVY HEX NUT & WASHER, 5/8! H Al [T
F

FENDER PANEL FIRST DIAPHRAGM

Figure 37

5/8X5 G5 HEX BOLT
5/8X1 3/4 WASHER

1/2 LOCK WASHER

1/2X1 3/8 WASHER
BELT NOSE

HVY HEX NUT, 5/8

1/2X1 3/8 WASHER
112X3 G2
CLAMP, NOSE BELT HEX BOLT
5/8X1 3/4 WASHER T N
5/8 HVY HEX NUT e s,
\ 9@’ 0\
P S

GQV

Figure 38
Attach Nose Belt to Fender Panels

Valtir.com 34 Revision B August 2022



16) Attach Hit Indicator to Diaphragm No. 1

The Hit Indicator should be the last component attached to the system. Fasten the Hit Indicator
to the first Diaphragm as shown in Figure 39. Offset component to right side of Diaphragm.

Step 1.  Position Hit Indicator on 1t Diaphragm. Center Hit Indicator between Diaphragm
Extension and edge of Diaphragm. Drill one 1/4" hole as needed to set bracket tab
in Diaphragm.

Step 2.  Attach hit indicator to 15t Diaphragm.

Option 1. Match drill two 9/16” holes as needed in Diaphragm. Use 1/2" hex bolts,
1/2" lock washers, and 1/2" hex nuts to attach bracket (p. 53).

Option 2. Use 1/4" self-drilling + tap screws along with flat washer to attach bracket.

Step 3. Rotate Hit indicator to horizontal position and bend trigger clip around top of 2n
Diaphragm (Figure 40).

1/2X1 HEX BOLT
1/2 LOCK WASHER

HIT INDICATOR\

1/4X1 SCREWS
1/2 HEX NUT

Figure 39 Figure 40
Attach Hit Indicator Rotate Hit Indicator/Bend Trigger Clip

Valtir.com 35 Revision B August 2022



17) Checking The System Assembly

At this point tighten all Mushroom Washer Assembly nuts until they bottom out on the threads
of screws and recheck to ensure that all fasteners are properly tightened throughout the
system (anchor bolts, etc.). Check all Fender Panels. If they do not fit tightly against the
underlying panel, system realignment may be necessary (Figure 41).

Bolt Torque Specifications

Warning:

Anchor Studs Torqued to Adhesive Manufacturer’s
Specification
Shall Not Extend Above Concrete
Pad More than 1 1/2” (p. 24)

All Other Bolts Tightened

Fender Panel Maximum gap allowed:
WIDE Systems — 1.0” [25 mm]

TRAFFIC -
MAXIMUM GAP =1.0" [25 mm]

UNDERLYING FENDER, FENDER PANEL
TRANSITION, EXTENSION
Figure 41

OR SIDE PANEL
Fender Panel Gap

18) Inspect System

Inspect the system in accordance with Maintenance Flow Chart (p. 40).

Valtir.com 36 Revision B August 2022



QuadGuard® Elite M10 Wide Final Inspection Checklist

Site Location:

Date:

Inspector:

Refer to the QuadGuard® Elite M10 Wide manual and/or drawing package.

€ Proper Transition Panel is used for barrier type (p. 11)

If no transition is used, side panels are used with backup (p. 11)

Minimum clearance of 25” behind rear Fender Panels for movement (p. 14)
Anchor nuts are torqued to adhesive manufacturer’s specification (p. 16)
Cylinder types are properly placed (p. 19)

Every borehole and slot in Backup and Monorail is utilized (pp. 23, 24)
Anchor stud(s) height is 1 1/2” [38 mm]or less above the pad (p. 24)
Monorail guides are attached to the Diaphragms (p. 26)

€
€
€
€
€
€
€
€ Cylinder Segments are fastened on each side of the 15t Diaphragm (p. 27)
€ Monorail End Cap Assembly in place (p. 27)

€ Mushroom Washer Assembly nuts must be tightened to the bolt shank. (p. 32)
€ Mushroom Washers tabs lay flat within Fender Panel slots (pp. 33, 39)

€ Belt Nose Assembly and is 32" above grade (p. 33)

€ Fender Panel gap is 1.0” [25 mm)] or less for Wide systems (p. 43)

€ Bolts and nuts are properly tightened throughout the system (p. 43)

€

System is clear of debris

Valtir.com 37 Revision B August 2022



Maintenance and Repair

Important: Inspections are recommended, as needed, based upon volume of
traffic and impact history. Visual Drive-By Inspections are recommended at least
once a month. Walk-Up Inspections are recommended at least once a year.

Visual Drive-By Inspection

1) Encountering a system with the Hit Indicator in the vertical position mandates inspection
of the system. A walk-up inspection will be necessary.

2) Inspect the system in accordance with the QuadGuard® Elite M10 Wide Maintenance Flow
Chart (p. 40).

Caution: It is important to inspect a system after it has been impacted even if it
appears to be self-restored and fully maintained. In particular, check the Fender
Panels/Diaphragm attachment bolts to be sure none have failed.

3) Be sure the Nose assembly is in place and in good condition.
4) Note the location and condition of the QuadGuard® Elite M10 Wide and the date of visual
drive-by inspection.

Walk-Up Inspection

Warning: A system that has been impacted can store energy in collapsed
Cylinders and may spring back unexpectedly causing possible serious injury. Use
caution when inspecting, disassembling or restoring systems that are collapsed or
compressed by any amount.

Maintenance Checklist
1) Clear and dispose of any debris on the site. Check along length of Monorail and remove

any debris.
2) All bolts are tight and rust free.
3) Monorail Anchor Nuts are securely anchored.
4) Diaphragm Legs are straight.
5) All Mushroom Washer Assemblies are properly aligned and positioned (p. 43).
6) Fender Panels and Transition Panels should nest tightly against the system. For wrong

way traffic, the maximum gap allowed is 1.0” [25 mm].
7) All Cylinders are in good condition and are properly positioned within each Bay.

8) Always inspect system if the Hit Indicator is in the UP position even if it appears normal.

Valtir.com 38 Revision B August 2022



Note: The energy absorbing HDPE Cylinders lose their ability to absorb energy with increasing
number of system impacts. After multiple full capacity design impacts, the system will no longer
be able to meet the requirements as specified in MASH. To ensure that Cylinder replacement is
accomplished before this condition occurs, it is essential that this part of the inspection be
conducted every time the Hit Indicator indicates the system has been impacted.

The rear-most Cylinder must measure at least 26” [660 mm] for proper impact performance
(Figure 42). If distance is less than 26” [660 mm], replace all ME1 and ME2 Cylinders. If distance
is greater than 26” [660 mm], inspect all Cylinders for major cracks, tears or cuts. Replace any
damaged Cylinders. Please call Customer Service if you have any questions (p. 3).

g%%; FENDER PANEL
-V & /

\ MUSHROOM
Iy LAST ) _ WASHER STAND-OFF
- ( BAY L@ \
\)\ }(
- \&// I / I
— /
| & /
— E 6] /
‘L L s A [
[ K-' 1 /—f"' /
267 [660 mm] CORRECT INCORRECT
Figure 42 Figure 43
Distance Across Mushroom Washer Orientation

Minor Axis of ME2 Cylinder

9) Ensure the system is deployed to its full length.

Caution: Systems that are not restored to their full length may not perform to
impact performance standards of MASH.

10) Make all necessary repairs as described above and see the following page for Post-Impact
Instructions.

11) Reset Hit Indicator if necessary.

12) Note the location and condition of the QuadGuard® Elite M10 Wide, and any work done,
in your Impact Attenuator Inspection Logbook under the date of this inspection. If
further repair is required, note repair request date in logbook. Walk-up inspections are
recommended as needed based upon volume of traffic and impact history. Refer to Post-
Impact Instructions for more information (p. 41).

Valtir.com 39 Revision B August 2022



Maintenance Flow Chart
Refer to the appropriate sections of this manual for specific procedures.

Procure
Necessary Tools
Is The System
Is The Hit Indicator NO / Damaged ? NO C"o Tci
1 Up ? \ (See I\/ointcnoncc> A
\ Checklist
YES
Q
Conduct Detailed YES
System Inspection
Is The System NO Pull The Svst out
) Fully Extended? e s
YES (=
J
Is The Minor Axis <
/ Of The Rearmost YES Replace All Go To
3 Cylinder Less Than Cylinders in the system "B
o 660 mm [267] 2 /
NO
[ Are The Cylinders \
/ Damaged ? \ YES
A // Major Cracks, Tears \\ = Replace Damaged >
. \ H ) I’ - B N
\\ Or Dm?s. / Cylinders
\ Call With Any |
\ Questions
NO
”B”
5 Are Any Other YES Replace Components
Components” Damaged? As Required
NO
,’A”
40 Revision B August 2022

Valtir.com



Post-Impact Instructions

1) Deploy the appropriate traffic-control devices to protect your crew.

Warning: Animpacted system can store energy in collapsed Cylinders and may
spring back unexpectedly causing serious injury. Use caution during post-impact
inspections for repair or refurbishment.

Warning: It is the responsibility of the worker to keep hands and other body
parts clear of system interaction. Be aware of tools (pry bar, etc.) that could move
unexpectedly if a bind is suddenly released.

2) Position aminimum 1 ton pickup truck on the system just in front of the Nose Assembly.
Place the truck bumper against the system. The truck bumper height, approximately 24”
[610 mm], should rest against the middle center of the Nose Assembly.

Warning: Once the bumper is over the system’s Monorail, the vehicle may be
subject to pushing force due to unexpected restoration. The driver should be
wearing a seat belt and have the vehicle in the lowest possible gear when
approaching the system. In the event that the system unexpectedly deploys
before Step 2 is complete, the driver should apply the brakes immediately to bring
the vehicle to a controlled stop. The vehicle must be in neutral while still applying
the brakes and then gradually release the brakes to allow the system to restore
against the truck bumper in a safe and controlled way.

3) Once in place, carefully move the truck so the bumper displaces the Nose Cylinder 6”. In
the absence of the Nose assembly, place protective material between the bumper and the
first Diaphragm leaving a 1.00” gap between the protective material and the truck bumper.
It is the responsibility of the driver to remain in the vehicle to apply the brake during initial
system displacement.

>

Caution: Use a pry bar with a 1 ton truck to release additional mechanical binds
in a safe and controlled manner.

4) Wrap a chain, 3/8"X20’ Grade 40 minimum, around the first Diaphragm (Figure 44). Attach
both ends of chain to truck bumper anchor points.

> P>

Valtir.com

Important: Wrap chain around the first FIRST DIAPHRAGM
Diaphragm so the pull force is aligned with the
long slots in the Fender Panels to ensure a
smoother extension.

Warning: Stand clear in case chain breaks or
becomes disconnected.

Important: Have someone watch during
repositioning to ensure undetected damage does
not cause the Diaphragms to bind or pull out
improperly. Wait ten minutes after full extension
for Cylinders to regain their former shape.

Figure 44
Attach Chain to First Diaphragm

41 Revision B August 2022



5) Ensure the Mushroom Washer Assemblies holding the Fender Panels together are still
intact and the system has not been deformed to prevent it from pulling back fully to its
original position.

Caution: Use eye protection and gloves when repairing any Mushroom Washer
Die Spring Assembly. Do not place fingers underneath an assembled Mushroom
Washer. Parts may suddenly shift and fingers may be pinched. If the Die Spring is
still under compression, then secure it with a clamp to ensure safe action and
release when the nut is removed.

6) The system should now be safe to approach for debris removal and further mechanical
binding inspection. Binding is typically located at the Monorail Guides near the front
Diaphragms or Fender Panels.

7) Verify all Anchor Bolts are firmly anchored to the roadway surface. Replace any loose,
broken, or pulled out Anchors. Proper performance of the system depends on the Monorail
Anchors being properly deployed.

8) All Diaphragm Support Legs must be properly attached to the Monorail.

9) Inspect the system in accordance with the QuadGuard® Elite M10 Wide Maintenance Flow
chart (p. 40). The Cylinders are potentially reusable after typical design speed impacts.
See the Limitations and Warnings section on page 5.

10) Diaphragms that are bowed or have bent legs must be replaced.

11) Each Fender Panel must be properly attached with a Mushroom Washer Assembly. Check
all Fender Panel to Diaphragm bolt connections. All damaged bolts, Fender Panels and
Transition Panels must be replaced.

12) The maximum gap allowed for overlapping Fender Panels on the side of the system with
traffic approaching from the rear (including Fender Panels overlapping components
behind the system) is 1.0” [25 mm]. Mushroom Washer Assembly nuts must be tightened
to the bolt shank. Replace damaged parts if a gap between any Fender Panel exceeds
1.0” [25 mm] (p. 43).

13) Replace all damaged Cylinders. If a Cylinder’s condition is questionable, a photo of the
Cylinder may be forwarded to Valtir for evaluation (p. 3).

14) Tighten and torque all fasteners on the system (p. 36).
15) Clear site debris.
16) The QuadGuard® Elite M10 Wide is ready for use.

Important: Because every impact is different, Valtir makes no
recommendation whether use or reuse of any part of the system is
appropriate or acceptable following an impact. It is the sole responsibility
of the project engineer and/or the local highway authority and its engineers
to make that determination. It is critical that you inspect this product after
assembly is complete to make certain that the instructions provided in this
manual have been strictly followed.

Valtir.com 42 Revision B August 2022



CAUTION:

FENDER PANEL
TRAFFIC

_—

MAXIMUM GAP =1.0” [25mm]

—_—

UNDERLYING FENDER,
TRANSITION, EXTENSION
OR SIDE PANEL T

Figure 45
Fender Panel Gap

DI U - 0] c U
Warning:
Mushroom Bolt Tighten nut to bolt shank
Assemblies

Torqued to adhesive manufacturer’s

specification.
Anchor Studs Shall Not Extend Above Concrete Pad

More than 1 1/2” (p. 24)

All Other Bolts Tightened
Fender Panel Maximum Gap Allowed
WIDE System 1.00” [25 mm)]

Figure 46
Horizontal Anchor

Valtir.com 43 Revision B August 2022



Parts Ordering Procedure and Drawings

Make a list of all damaged parts using part descriptions illustrated on drawings in the back. Answer
the following questions in the spaces provided. This information is necessary to receive the proper
parts.

QuadGuard® Elite M10 Wide Ordering Information Chart

Description: Choices Fill in this section
W-Beam

Transition Panel Type Thrie Beam Guardrail

Right side, left side, or no Safety Shape Barrier

Transition (p. 11) Single Slope Barrier
Verticle Concrete

Width of Backup 4” [100 mm] Offset Panel

Parts List(s) & Quantities

PN Description Count
118710 | Adhesive,HY200,330,Hilti 17
618847 | Backup,TS,64,QGE,G,W/Decals 1
605108 | Belt,Nose,96,QGE,90,7 Bay,Y 1
113467 | Bolt,Hex,1/2x1,G5,G 2
113476 | Bolt,Hex,1/2x3,G2,G 2
113555 | Bolt,Hex,3/4x2,G8,G 32
113573 | Bolt,Hex,3/4x5,G5,G 2
113612 | Bolt,Hex,3/8x3 1/2,All Thread,G5,G 16
113660 | Bolt,Hex,5/8x3 1/2,G5,G 1
113666 | Bolt,Hex,5/8x4,G5,G 54

113667 | Bolt,Hex,5/8x5,G5,G,All Thread
004489 | Bolt,Hex,5/8x9,A325

003400 | Bolt,Rail,5/8x2,G

606330 | Clamp,Nose Belt,QG,G
618702 | Cylinder Assy,ME3,MASH,QGE
627504 | Cylinder Seg,18x9 1/2x0.8
618538 | Cylinder, ME1,MASH,QGE
618649 | Cylinder, ME2,MASH,QGE
606689 | Cylinder,Nose,HDPE,28x20
627503 | Diaphragm,QG,0993,QGE
619120 | Diaphragm,QG,1073,QGE
619121 | Diaphragm,QG,1153,QGE
619122 | Diaphragm,QG,1233,QGE
619124 | Diaphragm,QG,1313,QGE

Valtir.com 44 Revision B August 2022



Valtir.com

PN Description Count
619125 | Diaphragm,QG,1393,QGE 1
619126 | Diaphragm,QG,1473,QGE 1
619128 | Diaphragm,QG,1553,QGE 1
608136 | Endcap,Monorail,QG 1
618526 | Extension,Diaphragm,Angle 8
618536 | Extension,Backup,M10,QGE 1
618652 | FIt St 3/16x2x13,W/Holes 16
610172 | Hinge Plate,Fender Panel,QG 18
610238 | Hit Indicator,LMC/Elite 1
611368 | Monorail Guide,QG,G 16
611370 | Monorail,1 Bay,QG 1
611379 | Monorail,3 Bay,QG 2
003704 | Nut,Heavy Hex,3/4,A563DH 116
003354 | Nut,Heavy Hex,5/8,A563A 81
115939 | Nut,Hex,1/2,G 4
115960 | Nut,Hex,3/8,G 16
003340 | Nut,Hex,5/8,G,Rail 52
611832 | Panel,Fender,QG 16
611900 | Panel,Side,QG,Wide,G 2
612253 | Plate,Nose Cylinder 1
116879 | Screw,FL,5/8x8 1/2,G8,G,Socket 16
116891 Screw,HWH,1/4x1,Self Drill/Tapping,G 2
117458 | Spring,Die,1 1/20Dx3/4x6,G 16
117542 | Stud,3/4x7,G5,G 68
615756 | Tel St,1 3/4x1 3/4x12 GAx10,H4S,G 4
615765 | Tel St,2x2x12 GAx10,H4S,G 4
118009 | Washer,Flat,1/2x1 3/8,G 4
118013 | Washer,Flat,1/4x1,G 2
003300 | Washer,Flat,5/8x1 3/4,G 33
118027 | Washer,Flat,Hvy,3/4x2,G 68
118082 | Washer,Lock,1/2,G 4
118089 | Washer,Lock,3/4,G 32
118092 | Washer,Lock,3/8,G 16
118100 | Washer,Lock,5/8,G 57
617045 | Washer,Mushroom,Forged,QG,G 16

Warning: Use only Valtir parts that are specified herein for assembling,
maintaining, or repairing the QuadGuard® Elite M10 Wide. Do not utilize or
otherwise comingle parts from other Valtir systems. Such configurations have
not been tested, nor have they been deemed eligible for use. Assembly,
maintenance, or repairs using unspecified parts or accessories is strictly

prohibited.

45

Revision B August 2022




N-YADSLN3H0 SPIM OLIN )13 gPiseNDpPEND

B August 2022

‘ &
N N-UADSIWILD | £} SLINN 40 ON >wm<%x@<m%
ASSY ISON
JdAL ASON
mmmmﬁw >wm<mo.r%0m,mu_>¢m THamzalwa 0or a33ds NoIS3d ASSY TIvdoNON ()
- ASSY TANVd H3ON3d4
R | e e Lomrcuans o
dNXovE LNHLS NOISNILM R S : 826429 ASSY dN¥OvE
WILSAS PIMEADSINGID T zioamers se1uEng W | opzpog ASSY 1INV H3ANTS ‘ON TVIN3S ASSY HOLYDIAN! LIH (D) Assv Ava ()
: . 505429 ASS¥ ISON
3AIM 0L 311713 ,AYVYNOAVND aviaas L EeERE ireefeH d | o528 ASSYovdigva S IO NIOIJd3d AT
P ‘ZE9°E2E-888") LY INJWLYVdIA

TYNOLLIFHIAING

HIANNN TIA0N NI ITNTINI LON ATBWISSY dNXOvE
LOVdINI HOY3 HIL4Y HIONTT

JIAHIAS HIWOLSND DNITTVD AS TGV TIVAY JHY TIYNNYIN
3A0EY 40 §31d0D ANY NOILYIWHOLNI 3LIS NIAID ¥ LY W3LSAS

ISIon

YV ONIOV1d 340439 SNOILY LINIT N9IS3A ANV SOILSINILOVHVHD

MOTIEA (550029 A36900LWD TYNIDINO SL1 OL AIHOLSTY 38 LSNW LINN FHL *IINYNHOIYId LIV HIJOHd HOd "9
) 1750029} 936900 HND JONYINNO4Y3d LOVJII S11 40 NOLLIRIDSIAA ¥ HO4 W TVNNYIN
0100 350N "ONI300R '03073IHS ONIZE LOIFG0 THL OL WALSAS AEVNOAVND ATEWISSY NOLLIRIDSAA LINAGY 0LW 3113 ¥VN9AYND, IHL 335 '+
EXETY IHL WOYH NOILISNVHL ¥ ATddNS TIVHS ¥IWOLSND FHL 'AYYSSIOIN THTHM S
“(oNOT Losl wE'sL
aNy 301 [Z1] WeE LSV LV ONIHNSYIW) AVAMAYOY JLIHINOD
“O'd [ISd 000t BdW 82 030H04NITE-NON "NIW [00°8] 002 HO
ﬁ e p— l_ Q¥d I1IHONOD "0'd [1Sd 000F] B 82 QIDHOSNIEY "NIW [00'8] 031 '€
3018 1931 "NIW [0°08] 292 LOYAINI NOJN QuYMyYIY
Al vASa3 301M1S QL STANYd HIANIS UVIH HO4 3AvN 3d TIVHS NOISIAOHd '@
£ 10N 335 NOILVYAZ 13 ©
B o AONYWHO4H3d LOVdWI H3d0dd FHNSNI O1 SANVISI
W ANV SBHND 7% 40 TYAOINTY SONIWIWOITH HIHNLIVINNYI
x 2 '30IN9 NOIS3A 30ISAVOY |10Z OLHSYY FHL HLIM JONYITHWOD NI 'L
| = S3LON
1
@
=
w &
by o
—.l. d
[]
!
/ ] ~ -
f / / Z 310N 338
| / / / lo'oe] zo2
NY1d
HLONTT avd [o-22) wez's
- -
HLONITW3LSAS [ib-22] W oz'e
.
HLONIT 3AILO3343 [.2-92] W 462 lo¥] z0L
ol4dvL > = ) "
i IIF‘ O
N d A A A N
3 R fqh ili] il fl I | 1 <
. ] 3 g
: B s [ [al)lallalfla] 2
2 W 4K 4H Y L \ q q b
1 A / -
- S|

\ / /

Ol44vL)> @

‘—G 310N 338

Rev

46

Valtir.com



825/Z9  InAS uoisua] ‘Alquassy dnyoeg

Z 10 N N =

ONIMYYA 37v¥0S LON 04

. MPI'8zsL29 0202/5212 Vo3 ‘g
LNYLS NOISNIL ‘AT8NISSY dNXOVE x4

ATINY4 ,A4VYNOAYNO

0zozigLT
e

311713 advNnoavno

1£6.29 VIN 168819 .69 3dIM 0LW 390
0£5229 VIN 809709 .06 311713 90
625429 VIN L09¥09 69 31173 90
HOHONY ON [ YOHONY .8L | MOHONV .. | HLaIm W3LSAS
318V.L

HQ £95Y LNN X3H AAH ./€| 8L

O'GO'SXP/E'XH'LI08| L

SITOH/M'ELXZXIL/E LS L4 9L

3O0'0LW'dNMOVE'NOISN3LX3| SL

O'SYH0LX VO ZIXZXZ 1S 13L1| +)

O'SYPH'OLX VO ZLXPiE IXp/E L 1S13L| €L

OD'"1INVd ¥3AN34'3LV1d IONIH| 2L

VEISY LNN X3H AAH .8/5| LI

OB/ MOOTYIHSYM| 0L

O'GO'PXB/G'XH'LI08| 6

©'ZX8/5vy'L108

TIVYH'D'8/G'XH' LNN

(b)' 2XPIE TWOEE I LTIH' LIN HOHONY

9'8/€'XH'LNN

9'6D'AVIYHL 1TV'Z/L £XB/E'XH'L108

8
L
9
O'8/ENO0THIHSYM| ¢
v
€
14

9'3AIM'90'3AIS 1INV

IYO3Q/M'IDD'SL'dNNOVE| L

NOILJI¥OS3a W3Ll

1817 S18vd

Revision B August 2022

47

Valtir.com



905.29 Alquassy wbeiydeiq | Aeg

ZG_L =

ONIMYHJ 3T¥IS LON O

MPro0sLe9 0202/041Z IR

A1GNISSY WOVNHAYIQ 4 ave -
OLIN 31173 ,a¥VYNOAYND MIEEEE PIRJHO

WOVHHAVIQ L AvE l1ecleeso | 028929

Revision B August 2022

HLaIM | Araw3ssv

318v.L

O P/ L X 8/5' LY 14'YIHSYM

©

QVIYHL 1IV'D'SD'GX8IS'XH' 1108

~

8°0X2Z/1 6X81'O3S YIANITAD

FIONY' WOVHHAYIO'NOISNILX3

o

9'8/5" MO0 T HIHSYM

o

VEISY LNN X3IH AAH .8/5

9'SO'PX8IS'XH'L108

OD'1INVd ¥3AN34'ILY1d IONIH

HQA €9SY LNN X3H AAH .bi€

©'90D'3dIN9 YIONOW

9'8D'ZXYICXH L1089

©'P/E'MO0T HIHSYM

390'€660'80 WOVHHIVIA

Wle|afor|w]|o|e|~]o

E

NOILdINOS3a

=

1817 S1¥vd

48

Valtir.com



2,020 1o 82 T4

905129

Alquassy wbeaydeiq piepuels

sz | -] 90529 | @.&

AT8NISSY WOVHHAYIA
0L 31113 a¥vNOaAvNO

ONIMYYA 3TvOS LON Od

MpI'806229

uex3 'g

Z0s0

o on]

PI2juox 'q

e

9'6O'BXP/E'XH'L108] 2L

SITOH/M'ELXTXILE LS 14| L1

FTONY'WOVHHAVIA'NOISNILX3| 0L

O'8IS'HOOTHIHSYM| 6

VEISY LNN X3H AAH .8/S

O'GO'PX8/G'XH'L108

9O 13INYd ¥3AN34'31V1d IONIH

9'00'30IND 1IYHONOW

9'8DZXP/E'XH'L108

2
L
9
HQ €95Y LNN X3H AAH . FIE| S
v
€
Z

O HOOTHIHSYM

390'€201'D'WOVHHAVIA| |

NOILJINOS3a W31l

1817 S18vd

SWOVHHJVIAQ A4VANVYLS

[L-19] €561 821619
[0'8g] £2p) 9zL619
[8'vs] €65t 521619
218l eiel vZL619
[s°8yl €€zl 2ZL619
('Sl €511 121619
[zzrl €204 0ZL619
H1aIM A1GNISSY
318vL

49 Revision B August 2022

Valtir.com



0172809

Alqwassy |aued Japua

] 072809 | @.m.

06/69'ID0/ONT
OD'ASSY TINVd ¥3AN3S

ONIMYYA 3T¥OS LON Od

nselg 'y

MPI'OYZ809 866116211
- e
ViN 266110211 suwwnd Yy
072809 "ON AT8NISSY
P "SAVIYHL 40 AN3 S3HOVIY LI LNN LAN NILHOIL 2
OI4L1INOSI
“dNMOVE 3HL OL OIHOVLLY 31 13NVd NOILISNVAL
MO 13NVd NOISN3LX3 “13NVd 30IS dNYOVE ¥ SI 13NV ONIATHIANN
“WOVHHAYIQ ¥ O1 QIHOVLLY 4 13NV ¥3AN34 V S1 13NVd ONIATYIANN “}
‘S3LON
7
e
Ve
e
e
e
b
P
e
e
e
e
e
e
7
-
s
Z3LON33s

AVE ¥3d A3¥INO3Y S3ANGWISSY 13NV ¥3ANI4 OML

14 9O'ZX8/SVY'L108 00¥€00| 6
€ VYO8 XH LNN 0reE00| 9
3 ATVO'9XP/EX QO Z/4 L'3IQ'ONINdS 8SvLLL| ¥
3 13X008'9'89'2/1 8X8/5 14'MIYOS 6.89LL| €
L 9'90'dIOYO04'WOOHHSNIWHIHSVM S0LL9| 2
3 OD'YIANI4 1INV 2EBLL9| L
“ALD NOILdI¥OS3a ‘ONMOOLS | W3LI
1817 S1dvd

NV1d

dVT43A0 13NVd ¥3AN3S

dNXOVE YO WOVHHJYIA

(skeq Iy - 0LW 31113 prenBpen) (00°z€] £18
(skeq 1se| nay) pag - 31113 prenbpend) [00°5¢] 688
(sheq pug @ 18| - 31173 psenbpend)
(sheq 1se| nay uig - OW psenbpenp)
(sfeq yiy nuys s - O prenbpenp) X
(sheq IIv - N3O prenbpend) [00'9¢] 716

(1 310N 338)
T3NVd ONIATIIANN

B August 2022

ision

Rev

50

Valtir.com



6.8819 jJuswiyosepny Japuljho

NER 678819 ] @lm

IOD'0LN'ASSY AvE

ONIMYYAJ 3TvOS LON Od

MpI'6/881L9
%

W3LSAS 0LW, A1113,04YNOAYND ZLTILE. e

ov-30ck] A awual

¢AW OL 1IN €3W OL ¢an dNXOvd O1 €3N

JOD'HSYW'EIW'ASSY WIANITAD| €

JOD'HSYW ZIW'HIANITAD| 2

IOD'HSVIW'LIW'YIANITAD| L

NOILdI¥OS3a W31l

18171 S1yvd

Revision B August 2022

51

Valtir.com



G05.29 Alquassy asoN

¥20 105 @A

O N =

3O0'0LW'ASSY ISON

0L 31113 d¥YNOAVYND

ONIMYYQJ 3T¥OS LON 04

MPIGoS.L29

020z/0L2

P

020zZ/0¢/L
=l

9'8/5'HO0TYIHSYM

O'ZiL MO0 THIHSYM

VEISY LNN XIH AAH .8/G

G2ZEV 1108 X3H .6X.8/5

H3ANITAD 3SON'ILY1d

9'00°1139 3SON'dWV1D

9'6D'2/L EX8/S'XH' 1109

9'29'€XZ!L'XH' 1109

O 'Pi€ L X 8/S'LY 14" YIHSYM

QVIYHL TIV'D'6D'GX8/S XH 1109

9'9/€ LX2/L' LY 14 HIHSYM

O'Z/L'XH LNN

02X8Z'3d0H'3SON"Y3IANITAD

39D'3ISON'1139

NOILJI¥OS3a

1817 SLyvd

.69 'AvE 8 MOTI3A 0,889

.69 'AVE 8 AVHO 820029

S1300W ¥0100 | ATEW3SSY
318vL

B August 2022

ision

Rev

52

Valtir.com



P

L€2019

lojesipuj HH

4 2£2019

&=

FHYMAYVH /M HOLVOIONI LIH

0LW 313 /3173

W3ILSASd¥YNOAVNO

ONIMYHJ 3TVOS LON Od

MPI'LETOLY

8661/0L/6

a8y

ouT00n

866L/6L/8

vl

assng "L

‘NMOHS SV WOVYHAYIQ ONZ 40 JOL ANNOYY dI10
¥IOOIYL AN3F ANV NOILISOd TYLNOZIHYOH O1 HOLVOIANI LIH 31¥L0Y
‘£d3als

“13MOVYE HOLLY Ol
(9 WALI) YIHSYM LV14 HLIM ONOTY (S W3LI) SMIYOS dV1 + ONITIIHA 413S 3SN T NOILdO
“13X%0VHE HOVLLY OL
¥ 8 €2 W3LI3SN "WOVYHJVIA NI 03033N SV S310H .9L/6% OML 111¥d HOLYIW L NOILdO
"WOVHHJYIAQ 1S1 OL ¥OLVYOIANI LIH HOVLLY

Z7d3als

‘WOVHHJVIA 30 30V4¥NS dOL NO A3¥3LN3D 38 ATNOHS 13X0vHE 'WOVHHJVIA NI 8YLL3IMOVYE
13S 0L Q3033N SY ITOH .#/18 3INO T1HA 'SWILSAS .+Z ¥O4 WOVHHAYIA 40 3903
WOY4 .2/t Z (LWL YOLYDIANI LIH ¥3INID "WOYHHAVIA 1S NO HOLVOIANI LIH NOILISOd

S31ON Z NOILJO 338

¥O

‘Ld3Ls

B August 2022

ision

Rev

53

Valtir.com



L€99¢29

Alqwiassy |lelouopy

G I
eoseo | @—£F
ONIMYYA 3T¥OS LON Od
MPI'LE9GZ9 uayo3 g
9D'ASSY TIVHONOW e e
WILSAS ;a¥vNOAYNO - uoiBuippal ‘M
'bZ-0b-5€ ONIMYHA 33S 'SWILSAS Z0 ¥O4 '
“NOILOIHIO ¥O4 ¥IAINIONT LOIFOHd MSY ‘FHNLONYLS 03A ¥ NO AIFHILNNOONS SI ¥vE3Y I LI HONOHHL 1IN
(dNYOVE 20 ¥O LNNLS NOISNILM) "Qvd 313¥ONOD "O°d ¥ NI G333LNNOONI SI ¥v83Y 41 (5°6] 071 30 HLA3Q ¥ OL 0300383 38 LSNI ANLS AYIAI €
NOLLVAT1T "MOV8 OL LNOY WOYS %2 NVHL FHOW AYYA LON ONY %8 0330X3 LON 1IVHS QVd 40 3OS SSONO 2
'Z 133HS 335 (S WILN SL108 HOHONY 31¥201 OL (SI3LYIdW3L SV (€ ANV Z 'L W3LI) (SIIvHONOW 38N 'L
S3LON
| \ v / |
- e e _ p_— bl == | =] ™ e
,/ \ \ Ay 7
v Ivi3d ~
000 ® @
¥ (ONO1 1.0-05] w pZ'61 AG 3aIM [.0-21] W 9'¢ 1SV
— i 1Y ONI¥NSVIN) ‘AVMAVOY 3L3IHONOD “O'd [ISd 000%)
Bdi 82 SNONNILNOD G3OHONIFH-NON ‘NI (00'8] 00Z
I Iy 41 0011 avd 3L3HONOD
WN 9¢1 139 OL INOYOL TYNId [5°S] 0L *0'd [1ISd 000¥] edii 82 A3OHOINIZY NI [00°9) 051
‘HLd30 310H G3AN3WWOO3Y "JLIHONOD NV 1d JHNLONYLS %030 3LIHONOD
N L / OL TI¥HONOW 3YNO3S OL § W3Ll 3SN— Q30HO04NIZY [ISd 000%] BN 8Z ‘HOIHL [00°2) 081 “NIW « (00w Zo1
@
TVHONOW 1 m
LHOI3H aNLs | e
Xl [0s'1] 8e =2
m.- [*]
e
| [
[5°0] €1 NIHLIM OL PN
LHOIVYLS 38 LSNW A1BW3SSY GEE30q2
dNYOVE B TVHONOW 3LON _ z290
TS5
| 2/
_ o
M o
| Z>
I_ (o]
=
- z
e
(¥ ILON 33S)
A18WISSY dNXOVE
(318vL 338) Z0 ¥O LNYHLS NOISN3L
HLON3T 1IVY TV10L [8g°¢s] g9gL
1z'96¢] 59001 256129 v8S/29 1EELL [
31avL 338, 7 09¢1 0516 155229 £85.29 OEELL L
2 vesl ez 055729 285229 6ZELL 0L
8/
Yessy 52 XIHAMHBS] L 2 882l 0z€L 6v5/29 0£5929 9SELL 3
i o ,@o A001 .mm.:is 8 1262 G0t 17129 095429 PGELL g
9'¢0'Z/L eX@/SXH 1108 9 1912l 06%6 pSLT. 655229 119 Z
{p) 2Xp/E IWOEE'LLIIH'LIN HOHONY[ & 1081 G/Sh GELL 625929 PELLO 9
ODIVHONOW'dvOaN3 [+ L'vb1] 0998 vSLT. 825929 VELID S
OD'SAVE £ IVHONOW| € 1 8011 Gb/2 5429 125929 VELL v
9D'SAVE Z IVHONOW| 2 lo wt 0£8l 15429 925929 PEE L} €
o C [59el 616 £75429 525929 ZEEL L z
9'0D'AVE L IVHONOW| | ) AT YT AT 0
NOILdIO$3a W3l HLONI1 1Ivd 1VLOL | SHOHONY O/l ON ASSY_| SHOHONY .81 /M ON ASSY | SHOHONY .Z /M ON ASSY_| SAVE 30 ON
1SI7 SL8Vd 378V

B August 2022

ision

Rev

54

Valtir.com



989819

ped 9}a1ou0) S

v 30 |

o ]

989819 @&

dNXOveE LNYLS NOISNIL
d04 avd 31340N0D

ONIMYHA 3TvIS LON 00

MProgogLe zL0ziveiy Jelyeng ‘W
ax s
WILSAS A4VYNOAVYNO +Loglozrel
‘QVd 3HL 40 LNO¥H JHL 1V S30078 HOHONY HLIM 318VLd300V JuY SNOLLONYLSEO ANNOYSO MO138
HLIM SQ¥d 3134ONOD ONILSIX3 "QVd 3LIHONOD 40 %OVE LY GIANIWWODIY S| NOILYDOT X018 OHONY 2
OVE OL LNOHS WOH4 %Z NYHL IHOW A¥YA LON ONY %8 0330X3 LON TIVHS Ovd 40 3d01S SSOHD 'L
‘S3LON
logvl 0zzL
MIIA NOILVATTT
<
@
['14 'NOsqT G¥1] W/BY pZEZ MO0 18 HOHONY ANV g
avd 31340N0D "O'd "WNIWINIW ['1'S"d 000¥] edW 82 o
l / V-V NOILO3S
<
S . .
| loeloz _ 7 lo¢el 214 _
1
[N A ) |
I S o SN S sl\m .
Sy3IN3O (092l 019 LY a8
Syva3y [g#l wwoy © o
(378v1 335)1 Qa30vds ATIVNO3 2 2
v SYvE3Y [G#] wwgl ¥NOd
A NY IS -
M3IA NVY1d r——
- ————
logl oL loeloL
——m e —— — e ——, e ——— e — ]
: [ | | | T
F———————p—— fm——— b — T T
: __ : S S _ __ __ __ m [zvl6Le [.0-802] OF'€9 [.0-9¢] 26'01 13
& lov) vo' 1.8-881] 1525 [.0-£€1 90°01 oL
F"" _""""_"""H E— === """n:"""" """"__""JH"""""""H o ¢l ez Lo-€211€2°26 Lo-oglvL'6 6
| I | | | I le'€1 992 L.e-€st r8ov 12528 3
: __ _ _ i __ le€l1sz L.o-geLl g0zy Lo-velees L
— oy — - —_— —— e — " i [.0-12) 0%'9 9
L.o-goLl6g'Le 811 6¥'S S
lo2) 26') L.8-£8] 0552 14
SHLON31 avd 11V ¥04 3903 WoY4 avd 40 3903 ¥ve3d WOuA [0°29] 6251 NI938 rzlzst 1.0-89] £2°02 €
[0'¢l 92 1v ¥va3y (4] wwgl 30v1d v SY3IN3O [0'v2] 019 LV ¥va3y [G#] ww 9| zest Lo-svlcabl Z
Lzl 65} .8-8Y] €871 L
[:SQUVAl W [uy] w
avd NI 31340NOD SAvE
40 SQUVA Q3MINDIY VAT |(HLONIT aVd) | 350N

318VL

55 Revision B August 2022

Valtir.com



989819  J1e(q3Yy/M .8 ped d)81du0) S1

BRI

viez ] 8 ] 989818 _mmv:mmw

dNXOvd LNY1S NOISNIL
04 HYGTY HLIM
avd 313-INQD .8 TYNOILJO ONIMYHA 3T70S 10N 0

Mprogegle zL0zi2ik 1alyang "W

WILSAS,advNOavND

YIINIONT L23rodd IHL AG AHYSS30aN

Q3NIWY3IL30 SV 0300V 39 1SN S1H0ddNS FAYHD MO39 TYNOLLIAAY ISIMHIAHLO FHUNLINHLS
ONILSIX3 NY OL 311 HO LSNIVOY 03 1T¥LSNI 38 LSNIW O¥d "LOVdII NY ONIHNG ONIAITS LNIAIHd OL 2
HMOVE OL LNOHd WOYL %Z NYHL FH0W AYYA LON ONY %8 d332X3 LON TI¥HS avd 40 34075 S5040 |
‘S3LON

M3IIA NOILVATTE

['14 "NDr5q71 G L] WiBY PZEZ MO0 TE HOHINY ONY
Avd 3LIHONOD O'd "WNININIK [1'S'd 000F] edin le/‘

Revision B August 2022

56

5 g-9 NOILO3S
&
s
k=
4 jc‘m_ 9L loel EJ _A
T i
S e 2]
M3IIA NV1d T a4 £ A ' N
SH3LN3D 0921019 Ly o 8
(378v1 335) 7 SuvaT [5H wwgl / =B
d - - 030vAS ATvNoT / s5la
[o°zol 551 SuveaY (4] wwgl ¥nod
| f—— e —-—
loelgz loel oz
o_ - 44—t
1 | 8
_7 : I+ _7 Iz
— - - — — — — — — I =2 el 0e L.g£22) 21'89 L0-6e168°LL 2L
_ : : : lgelsz [.0-.802] 0¥'€9 [.o-9g] 26701 13
_ : i : : Eelsz [.8-881] 1545 L.o-£€190°0L oL
—————— ——————{— —t———f———————— e ———— — loelez L.0-g4L] €228 6
ez Le-esilveor [
e vzl L [.o-8€1] 90°ZF L
SHLONIT a¥d 11% 804 3903 WOY4 q LegLilzlge 9
[oelos 1v wvaay [s#] wway 30v1d Losoer e 5
avd 40 3903 ¥ve3 WowA (028l 5451 NI938 Zia
SHILN3D [0F2] 019 LY Hva3Y (54 ww g1 L.g-£8 0§62 [
lZ1so L.o-g9l €202 €
60l 20 [,8-8%] €8 FL [.0-8] +£°2 4
l6'0l 20 L.e-8rl e8'¥L Lol s ]
l:SOHVAl W [ury] w oy w
avd NI 3134ONOD SAve
10 SQUYA 034INDIY ¥YEI |(HLONTT avd) .| 35 0N
J7avL

Valtir.com



989819

Je(oy/OM 8 ped 9}810U0) S1

NN =

dNXOVE LNYLS NOISN3L
HO4 ¥va3d LNOHLIM
avd 31340NOD .8 T¥YNOILJO

ONIMVHJ 3T¥0S LON Od

MprogosLo 2102wzl J9yang ‘W
WILSAS,AHVYNOAVNO Lioeioziz ir sefer ‘g
'Z133HS
NO NMOHS SY @Vd 30HO4NIZY 'ONDOVYO LNIATH OL 'SIONVYHO I¥NLY¥IdWIL OILYWYEA
HLIM LNIWNOYIANT NI 30V 1d NIHM YOVHO AVIN LNIWIDHOLNISY LNOHLIM SAYd 3L3HONOD €
“433NION3 LO3rodd 3HL A8 A¥YSSIOIN
Q3NIWY3L3a SY 43aaY 38 LSNW SLYOJdNS 3avYO MO138 TYNOILIAQY ISIMYIHLO "FUNLONYLS
ONILSIX3 NY OL Q311 ¥O LSNIVOY A31I¥LSNI 38 LSNIW Avd ' LOVJII NV ONIYNA ONIAITS INIAIYD OL 2
30V OL LNOY WOY %Z NYHL JHOW AYYA LON ANY %€ G330X3 LON TIVHS avd 40 3d01S SSO¥D 't
:$3LON
M3IA NOILVATTT
(14 'NO/sq1 5v1] Wi pzeg
‘avd 3LIHINOD "O'd "WNWINIW ['1'S'd 000t] edW 82
|| /
13 7
!
[ N
S
3
®
2
0-O NOILO3S
M3IANNVId 8
®
e - [
(318vL 338)1 =
o} S _ N
_ i
|
|
_ 5
S
S S ] =
| S
“ 6eloe L.o-6el68°LL [
! o€l sz [.0-9¢] 2601 1
_ eglgz L.o-g€l 90°0L 0L
elee L.0-0€l 1 '6 6
o] 22z [.0-22)€2'8 8
rzlgy Lo-velzes L
zlgl Lo-12lov'9 9
gLy Lo-81l6v'S S
5]z Lo-S1 267 ¥
[z1160 21199 €
[60] 20 L.o-6lvee z
601 20 ]
[:SQ¥vAl w
avd NI 31349N0D SAvE
40 SQYVA 40 'ON
319vV.L

B August 2022

ision

Rev

57

Valtir.com



HTIML-YADSLNIHO

uoljisuel] weag-mM L€

L N LTS &
ML I>Om.._._>_m,u_nw .m. SLINN 40 'ON anviove @
924429 ASSY NOILISNYYL 3dAL 3SON Al8W3ssy 3SON (©)
62019 JOLYDIQNI LIH
618819 ASSY Avg  [HAW ol Wy 00)  033dS NoIs3a TivdoNon ()
— 713Nvd ¥30N34
SNEe TS ToNoT T—— 999819 Qvd 3134ON0D 103rodd H3 ®
:3suaLC 1£9629 ASSY IVHONOW WOVHHAYIQ
RTINS pes ASSV dnviova ¥30¥0 SIS
NOILISNYHL WY3G-M . L€ MPI'YTIML-HYADSIWIAD 0202122/S I ER] ON VI NOILISN ATan VAV
0L QVNO HSYW ANV dNYOVE LMYLS NOISNIL /M - pepe mmmwww ASsv Amzﬂm%«mw_wom_u ONVI¥3S OLLISNViL (D anassy Ave (O
W3LSAS 3AIM 0N 3113,04YNOAVND Jnavi 338 Pl a ] oosize N ERNER EEER AN
“2£9-62€ (288) 1¥ LNIWLYVYAIA IDIAYIS YIWOLSND ONITIVO
‘SH3IHLO A8 Q311ddNS 38 OL SYINILSYH 31Y13H ANV SLNOMD018 'SLSOd “1IvdadvND 0L A8 I8V NVAY F8V TVNINVIN JA08Y 40 S3IdOD ANV NOILLYWHOLINI "31IS N3AIO V LY WILSAS
¥ ONIOV1d 340438 SNOILLY.LIWIT NSISIA ANV SOILSIN3LOVEYHO 3ONVWHOANId LOVdII
Y33INIONIT LO3r0dd AS A3INIWYILIA 39 OL INJWNOITY T¥NI4 "WILSAS IHL 40 S11 40 NOILdI¥OS3A ¥ YO L IYNNYW LONA0Yd W3LSAS 3AIM 0LW 31113 GdvNOAYND. 3HL 338
3QIS 3HL OL LO3dSIH HLIM WNINIXYIN .S 38 OL 319NV “[00°H] 52 0330X3 LON S30a dVI¥3A0 X
713NV ¥3AN34 WOHS dYO WNWIXYI LYHL HONS FTONY 38 TTYHS 13NVd NOILISNVYL 3HL 6 ANIWLNEY HO TIVA LIHONOO
¥ SY HONS 3¥NLONYLS 318YAOWNI NV LSNIYOY Q3 1TV.LSNI Q¥d 3L34ONOD .8 ONISN
‘LOVAWI HOV3 Y314V N3HM d34INO3Y LON SI %0078 HOHONY "ONOT [.0-08] W vZ'SL A8 3aIM [.0-21] W 99°€ 1SV31
HLONIT TYNIDIO S11 OL A3¥OLSIY 39 1SNIW LINN IHL 'JONYWHOIHId LOVAWI ¥3dO¥d ¥O4 '8 LV ONINNSYIW *AVMAVOY LIYONOD '0'd (ISd 000¥] EdW 82 A3OHOSINIFH-NON "NIW [00'8]
002 YO %2078 HOHONY HLIM Qv¥d 3134ONOD "O'd [ISd 0007] EdW 82 A30HO4NIZH ‘NIW [00'9] 054 '€
‘€ 13A37 1S3L HSVIN OL 031531 N338 SYH W3LSAS 3AIM OLW 3LN3 Q¥VNOAVND 3HL £ N
7
MOTIZA (650029) A36300L40 SIWTLI AHOSSIOOV 34V FHVYMAYYH ANV SNOILISNYYHL "AT3LYHYd3S LOVdWI NOdN QYvMYY3d 3A1TS OL STINVd ¥Y3IANI4 ¥V3Y JO-4 3AVIN 38 1TVYHS NOISIAOYd 2
AVHO {¥50029) ©369001WO ¥30¥O ‘¥IFWNN 300N NI 03ANTONI LON 34V SINENISSY NOLLISNVAL ANV dNXOvE ‘9 .
0100 ISON "ON 1300W JONVINNOLE3d
37gvL ‘Q3073IHS ONIZE 10380 3HL OL WILSAS 3AIM 0LW 31173 a¥vNOAvN0 LOVdWI ¥3d0¥d .mm:mZm OL SANVISI ANV S8YNJ TV 40 TWAOWIY SONIWWOD3Y
3HL WOYL NOILISNYYL 31¥NOIAY NV ATddNS TIVHS ¥IWOLSND 3HL ‘AYYSSIOIN JHIHM 'S HIUNLOVANNYI "3AIND NOISIA 3AISAVOY L10Z OLHSYY IHL HLIM moz<_._ns6mN7__._oA _“
=4
o
@
2 € 310N 338 [0'8¥] 0zz)
I}
Y JE—
i 3dIS LHOIY

Olddvl >

HLON31 avd - [.0-22]1 €28
HLONITWILSAS - L.1-.2) 92

[o'gv] 0zzL

_%8_ zoL 01 310N 338 1 = = i = = J __ |
9310N wmm® 9 310N 338
olddvaL>
] ITED
HLON31 31103443 - [.2-92] 26°2 _ _ = "Wmu 3dIs L1437
s 7 ¢ ¢ & LoldavaL>
L @ —
a3 TyYey
Lalfnutfiiag 3 T
S& ] i il
i85 A i z
/
69 G S3LON 338 Olddvdl V

Lo1aveL> (5

ONOXC

9310N33s( 9

B August 2022

ision

Rev

58

Valtir.com



)

vz

567 1

d11L1-4ADS1N3H4D

uonjisues] weag-auyl

L Jo

I

- |[¥1LL-¥ADSINIHD

o

(=

NOILISNVY1L WY3G-3I¥HL
01 a¥ND HSYW ANV dNXOVE LNYLS NOISN3L /M

W3LSAS 3AIM 0L 1113 504YNOAYND

ONIMVYA 3TvOS LON 00

MPIYILL-HADSLIWIS0

0z0z1ee/s

2uxg

3718vYL33S

0zozive/s
suvyl

PIB}ION ‘Q

nv)

21129
2£2019
628819
989819
2€9629
826229
0rZ809
05429
906229

dnyiova (9)
AT18W3SSY 3SON ()
TIvonow (7)
13Nvd ¥3aN34 (B)
WOVYHAVIa (2)

NOILISNVYL (D) Agnassy ava (D)

SLINN 40 'ON

ASSV NOILISNV¥.L 3dAL ISON
HOLVOIGNI LIH

ASSY Avg  [HAW ZolUb 001 033dS NOIS3a

Qvd3LIWONOD  —  103rO¥d H3

A o 4300 SIS

ASSY T3NVd ¥3AN34 "ON WIN3S
ASSY 3SON

ASSY WOVNHAYIA S3ION3IHI 43

AIA

[CESEE

MOTI3A (550029) A369001 WO
AVHO (r50029) 9369001 WO
¥0109 3SON “ON 1300W
378VL
€ 310N 338

‘'SY3HLO A8 A311ddNS 38 OL SY3INILSV4H Q31134 ANV SLNOMO0TE 'S1SOd "IvdadYNo 0k
"Y33INIONI LO3rOdd A9 AININY3L3A 39 OL LINJWNOITY TYNIJ 'WILSAS IHL 40

v2£9-€2€ (888) 1V LN3WLYYJ3A 3OIAYIS Y3WOLSNO ONITIVO

A8 378VIVAY 38V TYNANYIW 3A08Y 30 S3IJOD ANY NOILYWHOINI

LIS NIAID V LY WILSAS

¥V ONIOV1d 330438 SNOILVLIWITNDISIA ANV SOILSIHNILOVEVHO IONVIWHOIHId LOVAWI

30IS 3HL OL 1O3dS3Y HLIM WNWIXVIN .5 38 OL 319NV [00°L] 52 0330X3 LON S30a dVI¥INO

13NV Y3AN3d WOYS VO WNWIXYIW LYHL HONS A31ONY 38 T1VHS 13NV NOILISNYYL 3HL -

€ 713A37 1S3L HSYW OL 03.LS3L N338 SYH WILSAS 3AIM 0L 31173 QY¥VNOAVYNO IHL

"SW3LI AYOSS3IOOV UV IYYMAYYH ANV SNOILISNVYL "AT13LYHVd3S
¥YIAYO "HIFWNN 13AOW NI 3ANTONI LON YV STITEWISSY NOILISNYHL NV dNXMOVE -

‘d3013IHS ONI39 L0380 3HL OL W3LSAS 3AIM 0L 31173 a¥VNOAYND
3HL WO¥4 NOILISNVYL 31VYNO3AY NV A1ddNS TTVHS ¥3WOLSNO FHL ‘AYYSSIOIN IHYIHM ~

lo'gy] 0zz1

HLON31avd -

l’ll"ll

lLo-z2leze

C¢31ON 338

"LOVANI HOV3 Y314V
HLON3T TYNIDOINO S11 0L 3401534 39 LSNIW LINN IHL 'JONVYWHOSE3d LOVdNI 43dOdd ¥O4

o

S1140 NOILdINOS3A ¥V ¥O4 L TYNNYIN LONAOY WILSAS 3AIM 0LIW 31113 a¥¥NOAYNO. 3HL 338

<

“INFWLNEY YO TIVM 3LIYONOD

¥ SV HONS 3¥NLONYLS 318VAONWI NV LSNIVOY A371TVLSNI AVd 313HINOD .8 ONISN

<

~

©

w

D O B | B

s |

at

HLON3TW3LSAS -

l-z2l9z'8

lo

[o'8¥] 0zZL

HLON313AIL03443 - [.2-92) £6°2

vl 201

93LON 338

0L 3LON 338

<olddvuL> / ,___
S

TUT o9 eU Ty

931ON33S( 9

L

HLAIM W3LSAS
[o'69] e521

695 S3LON 338

LOVdWI NOdN Q¥VMEY3Y 3017S O1 STINVd ¥3AN3H ¥v3Y 04 3AVIN 38 TIVHS NOISIAOYd

Old4vl >

N3HM 03¥INO3Y LON SI %0019 HOHONY "ONO1[.0-08] W $2'S1 A8 3aIMm L.0-21] W 99'¢ 1SV
1Y ONIINSYIN "AYMAVOY 3LIHONOD 0'd [ISd 000¥] BdI 82 GIOHOANIFU-NON “NIW [00°8]
002 ¥O %2078 YOHONY HLIM vd 3L3YONOD O'd (ISd 000¥] ediN 82 3DHOANIZY ‘NI [00°9] 051

@

"NIw [00°0€] 292

o

"3ONVWHYOIY3d

LOVdINI ¥3dO¥d FUNSN3 OL SONYISI ANV SENND TTV 4O TWAOW3Y SANIWNOIIN
HIUNLOVINNYW FAINO NOISIA 3AISAVOY 1102 OLHSYV IHL HLIM JONVITdWOO NI "L

‘S31ON

34IS 1HOI™

olavaL>

olddvaL >

34Is 1431

TYEY
fefjiieg

Old4vaL >

B August 2022

ision

Rev

59

Valtir.com



dTYL-4ADSLNTHO uonisuel) adeys Aysjes v

coisza 40 ) 34 diL

B August 2022

vl — [ INAOSINGIO] @7 S
T ~ £v8929 (IVNOILJO) 31V1d YOHONY SLINN 40 'ON daniove @
mmmmmw >mw<o.%w__%,_z_ﬂw_ﬁ T 3dAL3SON AT8N3SSY ISON (§)
629919 ASSV AvE  [HAWZoTuun 004 033dS NOIS3a TivsoNow ()
— 73NVd ¥30N34
ONIMVEA FIWIS LONOQ | oo surens 989819 avd 313¥ON0O 103royd H3 ®
R LCNS 1£9529 ASSY IVHONOW ~———
Foni 53,3 gz8129 ROSY dHOVE 43040 SIS WOVHHAYIQ
NOILISNV¥L 3dVHS AL3dVS MPIYTPL-YAOSINIHO 020212215 —— oNi NOILISNVL AT8WISSY AvE
OL 135340 .7 NV dNXOVE LNHLS NOISNIL /M - s Gmse mmmwww ASSY TN oo ON Vi3S © O
W3LSAS 30IM 0L 3113,04YNOAYND e PE | Gocico Jssv w0 STONIUSITH e
‘p2£9-€2€ (888) LY LNIWLYY4IA 30INYIS YINOLSND ONITIVO
A8 318V VAV 38V NNV 3A08BY 50 S3IJOO ANY NOILYWHOANI ‘3LIS NIAID V LY W3LSAS
¥ ONIOV1d 340438 SNOILYLIWIT NOISIA ANV SOILSIYILOVEVHO JONVIWHOSHId LOVdII
"YIINIONI 123r0dd A8 G3NIWY3L3A 39 OL INIWNOITY T¥YNId WILSAS IHL 40 S1I 40 NOILdIYOS3a ¥V 304 ,IVNINVIN LONAOYd W3LSAS 3AIM 0LW 311M3 QYVNOAYN0. 3HL 338 v
301S 3HL OL 103dS3M HLIM WNWIXYI .S 38 OL 319NV '[00'L] 62 0330X3 LON S300 dVTH3IA0 .
73NV ¥3AN34 WO¥H dvO WNINIXYIN LYHL HONS 03 TONY 38 TIVHS T3NVd NOILISNVYL 3HL '6 ANIWLNEY HO T1YM 3LIHONOD
¥ SY HONS FYNLONYLS F18YACWII NV LSNIVOY QI TIVLSNI O¥d 3LIYINOD .8 ONISN
*LOVAWI HOV3 M3 L4V N3HM a34INO3Y LON SI ¥2078 YOHONY "'ONO1T[.0-08] W vZ'S1 A8 3AIM [L.0-ZL] W 99'e 1SVI
HLONIT TYNIDINO SLI OL A3¥OLSIY 38 LSNIN LINN FHL ‘JONVWHOINId LOVAII ¥IdOHd ¥O4 '8 LV ONINNSYIN 'AVMAYOY 31IHONOD '0'd [ISd 000v] BdW 82 GFOMONIIY-NON "NIW [00°8]
00Z YO %0078 YOHONY HLIM Qvd 3LIYINOD "O'd [ISd 000%] Bdi 82 A3DHOANIZY ‘NIW [00'9] 05} '€
'€ 13A31 LS3L HSVI OL Q3LS3L N338 SYH WILSAS 3AIM 0LW 31113 Q¥VNOAYND 3HL "2 "NIW [00°0€] 292
MOTI3A | (550029) A369001WO ‘SWILI AHOSSIOOV T4V JHYMANYH ONY SNOILISNVEL ATILYHYAIS 1OVdWI NOdN QYYMYYIY 30118 OL ST3NVd ¥3AN3H ¥v3Y ¥O4 3avI 38 TIVHS NOISIAONd 2
AVHO (¥50029) 936900LWO H3AHO "¥IAWNN 13COW NI G3ANTONI LON v SIITSWISSY NOILISNVHL ANV dNXOVE ‘9 .
¥0100 3SON "ON 1300W FONVINNO4¥3d
IavL Q3Q13IHS ONIFF 123rg0 3HL OL W3LSAS 3AIM OLW 31113 @¥vN9OavND LOVdWI ¥3d0dd .mmswzw OL SANYISI ANY S8dND 11V 40 TWAOWIY SONIWWOI3Y .
3HL WOYS NOILISNYHL 3LYNOIAY NV ATddNS TIVHS ¥IWOLSND IHL ‘AMYSSIOIN FHIHM 'S HIHNLOVANNYIN '3AIND NOISIA 3AISAVOY 1102 OLHSYY IHL HLIM moz<_._m§owmﬂ_o-“
-
lo'gv] 0zzL
< € 310N 338
o Z310N 338
=)
o
2
_ \
— —
o -
z F_—F___F _F _F__F T [/ 3015 THON
= “ : OlvaiL >
=) e : S =\
f ) 4 N P
- -
lo'0g] zoz LERIFER IR
! 9310N mmme 9310N 338
HLON31 avd - .0-.2] €28
- ol Lold4vuL>
HLON3TWILSAS - Li-22) 92°8 [ovlzoL
-
HLONI1 3AILD3443 - [.2-92] £6°2
L ol34vuL)>
=) 3dls 1431
B
e 1 1 = oldavaL>
- L <
8 q8 | 1 a3
B 28
3 B ] ] i ] ] g ] e
g y LK [ \m ] 52 slflalflal
41 I M ==
——— L

Ol44vaL /
< > @ Olddval >

€ 9310n335( 0 635 S3LON 338

ision

Rev

60

Valtir.com



4TI 1-4ADSLINTAD uonisuel] paie|q4 adeys Ajsjeg v

B August 2022

P LEAOSING @ [ . o
- ,T o .m. £48029 (TVNOILJO) 31V 1d HOHONY SLINN 40 "ON aniova ®
preis A olvoN I 343N KTeHasSY 350N 9
629819 ASSY Avg  [HAWZOTUUN 001 033dS NOIS3A vsoNow ()
E—— 73NV ¥IAN3S
e s — LT 9
biw st G010 RSy AMoYE 43QHO SIS WOVHHAVIA &)
Q34¥74 ‘NOILISNVHL 3dVHS AL3VS MPI TP L-YADSLWIHO 1225 _—
OL 135440 ¥ ANV dNMOVE LNYLS NOISNL /M N mmmwmm Assv dzmm Wawm_wwh ONvIi3S NOLLISNViL (D Aranassv ava
W3LSAS 30IM 0LW 3L11304YNOAYNO LIS s | 905229 AsSvWowdHdvia S IONI S I JTd JEN

‘$2£9-€2¢€ (888) 1V INIWLHVA3A IDIAYIS ¥IWOLSND ONITIVO
A8 3TGVIIVAY 39V TVNNVIW A08Y 40 S31d00 ANV NOILYWHOSNI "ILIS N3AIO ¥V LY WILSAS
¥ ONIOY1d 340438 SNOILY.LIWIT NOIS3A ANV SOILSI¥ILOVIVHO 3ONVYWHOSY3d LOVdWI

HIINIONI 103r0dd A9 A3NIWY3 130 39 OL INIWNOITY T¥NI4 ‘WILSAS IHL 40 S1140 NOILJIYOS3A V HO4 L IYNANYIN LONAOYd W3LSAS 3AIM OLW 3113 a¥vYNOAVNO. IHL 338 v
3QIS 3HL OL 193dS3Y HLIM WNIIXVIN .S 38 OL 319NV [00'1] 52 G339X3 LON $300 dv1¥3A0 .

13NV ¥3AN3 WOYH dVO WNIWIXYIN LYHL HONS 03 19NV 38 TIVHS 13NVd NOILISNVYL 3HL 6 AN3WLN8Y HO 1IYM 3134ONOD

V SV HONS JHNLONYLS I1GVAOWII NV LSNIVOY A3 TIVLSNI Vd 3LIHONOD .8 ONISN

LOYdWI HOV3 Y314V N3HM 03¥IND3Y LON SI 00718 YOHONY "ONOT[.0-0] W vZ'S} AS JAIM [,0-2}] W 89°E 1SV

HLONITTYNIOINO SLI OL 03¥01S3Y 39 1SN LINN IHL “JONVWHOSN3d LOVAWI ¥3dOYd ¥O4 '8 LV ONISNSYIN 'AVMAYON 3LIHONOD ‘0'd [ISd 000t] BdiW 82 A3OHOSINIZH-NON “NIW [00°8]
00Z ¥O %0078 HOHONY HLIM Q¥d 3134ONOD "O'd [ISd 000¥] BdW 82 G30HO4NIZY NIN [00°0] 051 €

'€ 13A31 1S3 HSYW OL 031S3L N338 SYH WILSAS 3AIM OLW 31113 Q¥YNOAYND IHL £ . .

MOT13A | (ss00z9) AZ6900L WD NIW [00°0€] 292

( ‘SWILI AHOSSIOOV MY IYYMAYVYH ANV SNOILISNYYHL "AT3LYHVYd3S LOVdIWI NOdN QYYMYY3Y 3011S OL ST3NVd H3AN34 ¥V3Y JO4 3AvI 38 T1IVHS NOISINOYd T
AVHO »50029) 9369001 N0 Y3040 "¥3WNN 130OW NI A30NTONI LON 34V SIIT8WISSY NOILISNVHL ANV dNMOvE 9

Y0100 ISON ‘ON 13a0W "JONVIWNO4NId

3avl *3Q713IHS ONIZE L03r80 IHL OL W3LSAS 3AIM 0LW 31113 QYVNOAVYND LOVdII ¥3dO¥d JYNSN3 OL SANVISI ANV S8HND TTV 40 TVAOW3Y SAN3IWWOO3Y
3FHL WOY4 NOILISNYHL 3LYNO3AY NV ATddNS TIVHS ¥IWOLSNO JHL 'ANYSSIOIN 3H3HM 'S HIYNLOVANNYW 3AIND NOISIA 3AISAVOY LL0Z OLHSYY IHL HLIM FONVITIWOO NI “L

‘S31ON

r [o'8¥] ozzL v_

€ 310N 338
Z 310N 338

[o9el s16

3dIS LHO

=k = Old4val >

\
@ @ | [0'0€l zoL i __ = ! __ __ L =
3 @ 9310N33s( 9 9310N 338

ﬁ

lozelzie

y HLON31avd - [.0-.22) €28 L D144y 1L

7 HLONITW3LSAS - [.1-22) 92°8 [o'v) zob A v
HLON31 3AILO3443 - [.2-92] 26°2
old4vdL>
= ERSFEER]
—

a8 1 ¥ ¥ ) ) OlddvyL
3 P qh [ 48 _ 1 | m 3 A V

£ i 8 [ 8 [[ 8 Jfafnlag{lagjiaf =

8 1] Iy f ¢ ge 4

A [ A E ifflalftal

/ = = ]

olddvaL > m% =
¢ ' 2 Olddvail >

93IO0N33S( 9 68 S S3LON 338

ision

Rev

61

Valtir.com



2.conza

HT191-4ADS1N3H0

a3

uonisueu] adojg ajbuis .9

‘v T - TYLUAOSINGI0 | @7

NOILISNV¥1 34018 31ONIS
OL 138440 .9 ANV dNXOVE LNYLS NOISNIL /M

W3LSAS 3AIM 0L 3LN3A8YNOAYNO

ONIMYHJ 3TVOS LON Od
MPIYI9L-HADSLWISO 0202/22/S ueyo3 ‘g
. S 030
378vL33s 020z/12is PI3jyox ‘a
v s

6£5229
1£2019
6/8819
989819
1£9929
825429
0vZ809
$06.229
906229

ASSY NOILISNVYL

HYOLYIIONI LIH
ASSY AVE
avd 31340NOD

ASSY IVIONOW

ASSY

ASSY dNXOVE
13INVd 43AN34
ASSY 3SON

ASSY WOVHHJYIO

SLINN 40 'ON

3dAL ISON

THAW zal 4w 00F . 033dS NOIS3A
103r0¥d H3

FENCEER

ON VI43S NOILISNVHL @

dnxiovs (9
ATBW3SSY 3SON ()
TivaoNow (b))
T3NVd ¥3aN3d )
WOVHHAYIQ @)
Agwassy ave (D)

EEELEEEEEL]

AIM

"H33NIONT LO3rO¥d A8 A3NIWY3130 38 OL INJWNOITY T¥NIJ ‘W3LSAS 3HL 40
30IS IHL OL LO3dS3H HLIM WNWIXYW .S 38 OL 319NV “[00°H] §2 A330X3 LON S30a dVT83A0

73NV Y3ANIS WOHH d¥D WNWIXYIN LYHL HONS Q31ONY 38 TIVHS T3NVd NOILISNVYL 3HL 6
“LOVdINI HOV3 ¥3L4Y
HLON3T TYNIOIYO SLI OL Q340LS3Y 38 LSNI LINN IHL 'IONYWHOIYId LOVAWI ¥3dOYd ¥O4 '8
€ 13A31 LS3L HSYW OL 031831 N339 SYH WILSAS 3AIM OLW 31113 8VNOAVND 3HL *2
MOTI3A (550029) A369001 WO
o "SW3LI AMOSSIOOV JHV FHVMOYYH ANV SNOILISNVYHL “AT3LYHVAIS
2 {¥50020) 9369001 D H3AMO "¥IAWNN 130N NI A3ANTONI LON 3xY SIITEWISSY NOLLISNVML ANV dN¥iove ‘9
40100 3SON ON 1300W
378Vl *03073IHS ONI38 LO3rE0 3HL OL W3LSAS 3AIM 0LW 31113 A¥YNOAVND
3HL WOYH NOILISNVHL 3LVNO3AY NV ATddNS TIVHS ¥IWOLSNO IHL “A¥YSSIOIN JUIHM 'S
[o'sv] ozz1
< £3LON 338
&
= Z3LON33s
o
o
[
p — — —
2 S P P N P e i s |
ke [* 2
i —a
N TN TN T,
\ \
\ \ - -]
\ loog] 292
@ 9 310N 33S 9310N33S
) HLONI1 avd - [.0-22] €2'8
HLONITWILSAS - [.1-£2) 928 [o'v) zov

<ol4veL>

HLON313AILO3443 - [.2-92] 26°2

[o's¥] 02Z2L
-
o

s

| A

olddvuL>

93LION33S( 9

HLAIM W3LSAS
[os9l e521

6% 6 S310N 338

‘¥2£9-€2€ (888) LV LNIW LH¥VAIA IOIAYIS YIWOLSNO ONINIVO
A8 318V 1IVAY 38V IVNNVIN JAO8Y 40 S3Id0D ANV NOILYWHOINI "3LIS NIAIO V LV WILSAS
Y ONIOY1d 340439 SNOILYLIWIT NOIS3A ANV SOILSI¥ILOVIVHI JONYIWHOSY3d LOVdWI

S1I 40 NOILdI¥OS3A ¥ ¥O4 IYNNVIN LONAO™d WILSAS 3AIM 0L 31113 a¥YNOAVYND. 3HL 338 °

00Z ¥O X008 HOHONY HLIM aVd 313IHONOD "0°d (ISd 000¥] BdIN 82 A3DHOANIZY "NIW [00°9] 061

LOVdNI NOdN G¥YMYYIY 3011S OL ST3NVd ¥3AN3d ¥v3Y 04 3AVIN 38 TTVHS NOISIAOYG

<

“INIWLNEY YO TIVM 3LIYONOD
¥ SV HONS 3¥NLONYLS 318YACWIWI NV LSNIVOY O37TVLSNI Vd 3L33ONOD .8 ONISN
NIHM A3¥INOIY LON SI X018 HOHONY "ONOT.0-06] W +Z'SL A8 3aIMm [.0-21] W 99'¢ 1SV
1¥ ONI¥NSYIN 'AYMAYOY LIYONOD "O'd [ISd 0007] BdIW 82 GIOYOINIIY-NON "NIW [00'8]

o«

NIW [00°0¢] 292

o

"3ONVYWHO4d3d

LOVdWI ¥3d0¥d FYNSN3 OL SANVISI ANY S8ND 1TV 40 TYAOW3Y SONIWWOI3Y
HIYNLOVANNYW ‘3AINO NOISIA 3AISAVOY | 10Z OLHSYY IHL HLIM ONVITdWOO NI L

Ol44VHL >

3dIS LHO™

<olddvaL >

LolddvaL >

3dis 1431

Ol44vL >

‘S31ON

B August 2022

ision

Rev

62

Valtir.com



44791-4ADS1N34D uonisuels] pateld adojg ajbuis .9

avcs i) 34 a1

Lo - | 44791-4AOSLNIJD _ @im. ———————  GINNdOON dmova @
sesizn ASSYNOWISNVEL ———  3qAL350N AT8W3SSY 3SON (9)

69819 ASSY Ava [HIWZSTUun 00} 033dS NOIS3A TIvioNon

T 989819 QVdILMONOD ~  103rOMd H3 “3Nvd ¥3aN3E (©

ONIMYYA 3Tv¥OS LON Od

oS o Catow s L6959 A oo ¥30¥O $3S WOVHHAVIa ()
Q34V14 ‘NOILISNVYL 3408 JTONIS MPIrAMTOL-MAOSINGAD [ oz0ziceis W03 8| geases ASSY ANV MSONGY T ‘ONTvi3s NOILISNVYL (D) Arawassv Ava ()
01 135340 .8 GNY dNOVE LNULS NOISNIL /M o Bt g vy
INILSAS 3AIM OLW FLIT350YYNOAYND Jneviaas | oeoenes PRI A | 905229 ASSYWOYNHdYIO ST ONZId3Id3™d AN

B August 2022

'72£9-62¢€ (888) 1V INIWLHV4IA IOIAYIS ¥IWOLSND ONITIVO
A9 TGV NVAY ¥V IWNNYIW A0SV 40 S31d0D ANV NOILYWHOANI "ILIS NIAID ¥V LY WILSAS
V ONIOVTd 340438 SNOILY.LINIT NOIS3J ANV SOILSI¥ILOVHVHO IONVINHOSY3d LOVdWI

"MIINIONI 1O3rOodd A9 A3INIWY3L3A 39 OL INIWNOIY TYNI4 "W3LSAS IHL 40 S11 40 NOILJINOS3A YV 304 . IYNANYIN LONAOY™d W3LSAS 3AIM 0L 31113 a¥v¥NOAYND. 3HL 33S v
30IS 3HL OL 103dS3Y HLIM WNWIXYW .5 38 OL FTONY [00°L] 62 0330X3 LON S30Q dV143A0
I3NVd ¥3ANI WOHH dVO WNWIXYIN LYHL HONS 319NV 38 1IVHS 13Nvd NOILISNYYL 3HL 6 ANIWLNAY YO TTVM 3LIHONOD
¥ SY HONS 3¥NLONYLS 318YAOWII NV LSNIVOY O3 TIVLSNI OVd 3LIHONOD .8 ONISN
“1OVdINI HOV3 ¥3L4Y N3HM 0IHINDIY LON SI Y0019 HOHONY "ONOT[.0-06] W #2'5L AS 3AIM [.0-2L] W 99°€ 1SV
HLONIT TYNIOIYO SLI OL FHOLSIH 38 LSNIW LINN FHL ‘FONVINHO AT LOVAII ¥3dO¥d ¥O4 '8 LV ONIINSYIN *AVYMAVOY 3134ONOD "0'd [ISd 000¥] EdW 82 JIDHOANIZE-NON "NI [00°8]
00Z ¥O %0018 HOHONY HLIM QVd 31IHONOD O'd [ISd 000v] edW 82 AIOHOSNIZY ‘NI [00°9] 051 "€
"€ 13AT1 LSIL HSYIW OL 03LS3L N33 SYH W3LSAS 3AIM OLW 31113 a¥YNOAVNO 3HL "2 §
MOTI3A | (s50029) AZ69001WD NIW [00°0€] 292
AVdO (50029 ©36900LWD ‘SWILI AYOSSIOOV 34V IHVYMANYH ANV SNOILISNYHL "A13LVHYd3S LOVdWI NOdN QYVMYYIY 3011S OL ST3NVd ¥3AN34 Jv3d ¥Od 3avIN 38 TTVHS NOISIAQYd 2
¥3QHO "¥IGNNN TIAOW NI 3ANTONI LON JdY SINGWISSY NOILISNYYL ANV dNXOVE "9
¥0100 ISON "ON 1300W FONVWHOAYId
IavL "G307T3IHS ONIZE 103r80 3HL OL WILSAS JAIM OLW 31173 Q¥YNOAVND LOVdWI ¥3dO¥d 3UNSNI OL SANYISI ANV SE¥ND 11V 40 IWAOWIY SANINWOOIY
3HL WO NOILISNYYL 31¥NO3AY NV A1ddNS TTYHS YIWOLSND HL ‘A¥YSSIOAN JHIHM 'S YIINLOVANNYI '3AIND NOISIA 3AISAYOY L10Z OLHSYY IHL HLIM moz<:a§0Mw2F_o.7__
- -
[0'8¥] 0z2)
[}
m € 310N 335 —
= Z3LON 338
&
2
Y
io -
] —
> S S ~— S ——— —— Olddval > 3AI1S LHOM
N T i D S a0 S ——
K= ———__————————————— e Ee—————— s A

[

u/\\n(ﬂ:( S oS oS o e

[0'0g] 294 -= =-= __-=
@ ° ° 9310N mmm° 9310N 338

- - —————
ON31avd - Lozl ezg —
A_n PLONIT OVd 71020 B2 -l < onavuL>
HLON3TWILSAS - [.1-L21 628 lo'vl zoL
HLON31T 3AILO3443 -92) 16°L
<oldvuL> =
3 I 3dis 1437
— | 1 ! <olddvaL >

8 8l Dlefilefluglul
; y

lo'gv] ozzL
-
o
o

HLQIM W3LSAS
[0'69) €521

-
b
=

<olddvaL> \

B
@ £ 6% SILON 338 O_n_n_<w_._.v

9310N33s( 9

ision

Rev

63

Valtir.com



dI1S3-JYADSLNI4D uonisuel] soys puzg

T Ty

L 40 1 - E

- 37183 m>0m._._>_m_m\w_ @lm. SLINN 40 ON dnviova (©)
Lezoto A orvoion Ui 3dAL 350N ATanSSY 350N ©
628819 ASSY Avg (MW Zeluwy 001 033dS NOIS3a YHONOW %

989819 QVd3ILIWONOD  — LO3rOMdH3 T3NVd ¥3AN3S

ONIMYHQ FWOS LONOQ | oz cwe 189529 ASSY IVHONOW ~—————————— OvEHAVI

Lo prryiod PO 4340 S3WS WOVYHAVI
MPIHISIUNOSINZIO 0z0z/zeis “ON VIN3S 30HS aN3 (D Al8nassv ava (O
SFOHS N3 ANV dNHOVE LNYLS NOISNIL /M - ol b mmmwmw ASSY szwm%\mmww“
W3LSAS 3AIM 0L 3113 504YNOAYND Jnaviass | oeowes | PIMOY A | 906429 ASSYWOVHHAVIO S dONIdId3d A3

‘7££9-€2¢€ (888) LV INIWLHYJIA FDIAYIS YIWOLSND ONITIVO
A8 F18YVIIVAY 34V VNNV 3A08Y 30 S31d0O ANV NOLLYWHOINI "3LIS NIAID ¥V LY W3LSAS
¥ ONIOV1d 340438 SNOLLYLIWIT NOIS3A ANV SOILSINILOVYEYHO FONVIWHNOSY3d LOVAWNI

"Y33INIONIT LO3rOdd A8 G3NIWY3L3A 38 OL LINIWNDITY T¥NIJ ‘WILSAS IHL 40 S11 40 NOILJI¥OS3A ¥ Y04 LIVNINVIN LONAOHd WILSAS 3AIM OLW 31113 a¥¥YNOAVNO. IHL 33S 7
30IS 3HL OL 193dS3H HLIM WNIWIXYW ,S 38 OL 319NV [00°L] $Z G330X3 LON $300 dVIH3IAO .
73NVd ¥3AN33 WOYH dvO WNWIXYIW LYHL HONS G31ONY 38 TIVHS 13NVd NOILISNVL 3HL '6 LN3WLNEY YO 1¥M 3134ONOO
¥ SY HONS FUNLONYLS F18VAOWIWI NV LSNIVOY 03TTVLSNI Avd JLIHONOD .8 ONISN
*LOVAWI HOVE Y314V N3HM Q3¥INO3Y LON SI %0078 YOHONY ‘ONO1[.0-08] W pZ'SL A8 3AIM [.0-Z1] W 99°E 1SY31
HLONITIYNIOINO SLI OL d3¥OLSIH 38 1SN LINN 3HL ‘JONVWHOSYId LOVdWI ¥3d0Hd ¥O4 '8 LV ONINNSYIW *AVMAYOY 3L38ONOD "0°d [ISd 000b] BdiN 82 A30HONIZH-NON "NIW [00°8]
00Z ¥O %0018 HOHONY HLIM Avd 3L34ONOD "0'd [ISd 000¥] BdiW 82 A30¥OANIZY NIW [00°9] 061 "€
'€ 13A31 LS3L HSVIW OL 031S31L N338 SVH WALSAS 3AIM 0L 31113 QYYNOAYND 3HL 2 NI I000e] 282
MOTI3A (550029) A36900}WD SIWILI AMOSSIDOV IHY IUYMANYH ONY SNOILISNYYL “AT3LVHYdIS LOVdWI NOdN Q¥YMYYIY 3011 OL ST3NVd ¥3AN34 ¥v3Y ¥O4 3av 38 TIVHS NOISIAOYd 2
AVHO (S0029) 9369001 WD ¥3QYO "YIGWNN 13AOW NI G3ANTONI LON JdY SIITEWISSY NOILISNVHL ANV dNMOvE ‘9
{0100 ISON “ON 1300W . INVWHOI3d
'A3A13IHS ONIFE 103r90 IHL OL WILSAS 3AIM 0LW 31113 a¥vNOAYNO LOVdWI Y3d0¥d FYNSNI OL SAONYISI ANV SGHND 1TV 40 TYAOW3Y SANIWNOOIY
3avl 3HL WOY4 NOILISNYYL 3LYNDIAV NV A1ddNS TIVHS ¥3WOLSND IHL 'AYVSSIOIN IWIHM 'S Y3JNLOVANNYW '30INO NOISIA IAISAVOY 110Z OLHSYY IHL HLIM moz«:mE@%&f. 7__
-
‘A [o'gv] 0zz1
©
> €310N 33
3
S Z31ON 338
2 \I
. / 3dIS 1HO™
N
= =5
£ === >+ - Olddvil >
— : o
D= i ZE A S o S =l
- -
[o°0¢l 292 i = =- = = -=
& ¢ 9310N33s
- HLON31 avd - [€2'8) .02 - Ao_n_n_<m._.v
HLON3TW3LSAS - [92°8] u1-L2 lovlzor
- -
Ao_u_u_<m_._.v HLON31 3AILO343 - [26°2) .2-92
~ 34ls 1431
| ) i
L \d I -
ordvaL>
- — a——
b qh il qp -

Paflllafl|lalljlal
5 A T . 1 il lufflsl

\ m— o )

olddvaL> v TS
z @ 695 SILONIIS

931ON 338

[o'8¥] 0221
-
am
o
L ]

HLQIM W3LSAS
[o69) €521

e

B August 2022

ision

Rev

64

Valtir.com



Notes:

Valtir.com 65 Revision B August 2022



Notes:

Valtir.com 66 Revision B August 2022



For more complete information on Valtir products
and services, visit us on the web at www.valtir.com.
Materials and specifications are subject to change
without notice. Please contact Valtir to confirm that
you are referring to the most current instructions.

WWW.VALTIR.COM
1.888.323.6374

=/ VALTIR

A TIER ABOVE




